17

Rider Scrubber
Parts Manual

Foam Scrubbing Technology ELECTRICALLY CONVERTED WATER

c € 331046
Rev. 05 (11-2009)

www tennantco.com AR AR



Ref Part No. Serial Number /"\ Description Qty.
82681 (000000— cket Widt, Lpg Mount 1
63810 (000000— h Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000— Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3
D 82556 (00000p—001039) Bracket, Vaporizer 1
S 54930 (0000 Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.

2. (B) Identify the machine serial number from the data plate. | Please fill out at time of installation for

. . future reference.
3. (C) Ensure the proper serial number is used from
the parts list. Model No. -

EN | 4. Identify the part number and quantity.

Serial No. -
Do not order by page or reference numbers. enatio

5. Provide your name, company name, customer ID number, | Machine Options -

billing and shipping address, phone number and

purchase order number. Sales Rep. -
6. Provide detail shipping instructions. Sales Rep. phone no. -
(D) V - identifies an assembly Customer D Number -
A - identifies parts included in assembly Installation Date -
Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden-The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2004 - 2009 TENNANT Company, Printed in The Netherlands




BG

KAK AA NOPBYBAME YACTH - Buxre cxemarta no-rope

WanonasaidTe camo YacTw, goctaseHn oT TENNANT wnm TexHwm e KBUBansHTW. HacTuTe W QOCTABKWTE MOMAT A& Ce NOPLYAT OHNARH,
No TensdoH, PaAKS UK No NOWATA.

CneapanTe HONYNoCcoYeHTE CTENKK, 33 A3 CW OCATypUTE Gbpaa W TOYHA QOoCcTaBRKA

1. (A) MNocodeTe Mogena Ha MalLWHaTa
2. (B) MocoysTe CepuilHia HOMED HA MALMHATA 0T TaBENKaTa ¢ TEXHUUSCKATS JaHHW. MonA, non®nkeTe no Bpeme Ha MOHTAM@ 33 GbEPLUA CMIPABKA.
3. (C) ¥BepeTe ce, Ye CTe M3NON3BANA TOYHWA CEPWEH HOMED OT CMIMCHKA C |YacTu
4. [ocoysa HOMEpa Ha YacTTa W KoNWUeCTEOTo. He NopbyuBaiTe YacTw Mogen 3 -

CNopea CTPaHMLaTa Wk pedepeHTHATE HoMepa

b b patpep b Cepuen 3 -

5. [MocoyeTe CBOETO UME, HAMMEHOBAHMETO Ha PUPMATa, KIMEeHTCKUA

HOMep, adpeca 3a NoNy4YasaHe Ha CMeTKATA W JOCTABKATA, TE HOMED M HOMEPE Ha MOPLYKATA. Onum Ha MallvHaTa -
6. [ocousTe NOAPOOHW MHCTPYKLAK 33 AOCTABKATA. TrproBCckw NpeacTaBnTen -

Ten. 3 Ha Tepr. NpeACTaBATEN -
(D) V - NOCOYBA HAYAH HE MOH TEMN KnreHTC KA 3 -
A - N0COYBE YACTUTE, BKIIOYEHW B MOH TaXa
(E) ® - [0COYBA NPEenopbYATENEH ApTUKYN HaTa Ha MOHTEx -

CN

infrirkaise - 2LT#R
ST IDAANL 2w

TR EERT LT,

FilH D f BT LT

ikl KT 7
W s

o

5.

+.

0.
RS-

A g E IS0
=OID s =

cz

OBJEDNAVANI DILU - Viz schéma vyse.
PouZiveite pouze dily dodané spolednostl TENNANT Company nebo jim odpovidajici, Dily a material |ze objednat online,
telefonem, faoeern nebo podtou.
Aby bylo zajigténo rychlé dodéani, postupujte podle krokid uvedenych niZe.
1. (A) Zjistste model stroje.

(B) Zjistéte sériové islo stroje z vyrobniho Stitku. Vypliite b&hem sestavovéni pro budouci potfelou.
(C) Poudijte sprévné séricvé &islo ze seznamu dild.

0N

UrZete &islo a mnozstvl dild.

‘ 1 Cislo modelu -
Neobjednavejte podle stran nebo referenénich &isel,

5. Uvedte ména, nazev spolednosti, &islo 1D zékaznika, fakturadnia Seriové &islo -

daodaci adresu, telefonni islo a &islo objednavky. Doplfiky zafizeni -

6. Uvedte podrabné pokyny pro dodani, Cbchodnl zastupce -

Tel. &, obchodniho zastupce -

(D) V - cznaduje sestavu .. . ’
A - cznaduje dily v sestavé Lislo 1D zakaznika -
(E) o - oznatuje doporudené dily do zasoby Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kénnen online, telefonisch, per Fax oder per E-Mail bestellt werden.
Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.

1. (A) Geben Sie das Modell der Maschine an. -
2. (B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber). Bitte bei der Inbetriebnahme als Referenzangabe ausfillen.
3.  (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4. Geben Sie die Ersatzteilnummer und die Menge an. Modelinr. -
Bestellen Sie nicht nach Seitenzahl oder Referenznummern. Seriennr. -
5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer, Maschi i
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an. aschinenoptionen -
6.  Erteilen Sie genaue Versandanweisungen. Verkaufer -

Telefonnummer des Verkaufers -

(D) V - steht fir eine Einheit Kundennummer -

A - steht fur Einzelteile einer Einheit Installationsdatum -

(E) ® - steht fir einen empfohlenen Vorratsartikel




DK

BESTILLING AF RESERVEDELE - Se ovenstaende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstaende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.
Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

g » DN

Angiv dit navn, firmanavn, kunde-id-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

D) V - identificerer en enhed
A - identificerer reservedele i en enhed
(E) o - identificerer en anbefalet lagerkomponent

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr -

Salgskonsulent. -

Salgskonsulentens tlf. -

Kunde-id-nr. -

Installationsdato -

EE

KUIDAS VARUOSI TELLIDA - Vaadale alltoodud joonist.

Kasutage ainult TENNANT Company poolt tarnitud v6i samavaarseid varuosi. Varuosi ja tarvikuid voib tellida Internetist,

telefoni, faksi voi posti teel.
Kiire kohaletoimetamise tagamiseks jargige jargmisi juhiseid.
1. (A) Méarkige masina mudel.
(B) Mérkige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist ige seerianumbri.
Maérkige varuosa number ja kogus. Arge tellige lehekillje- véi viitenumbri alusel.

g » DN

Markige oma nimi, ettevdtte nimi, kliendinumber, arve- ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tapsed saatmisjuhised.

D) V - tahistab komplekti
A - tahistab komplektis olevaid osi
(E) o - tahistab soovitatavat laodetaili

Palun téitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli nr -

Seerianr -

Masina valikulised detailid -

Mudlgiesindus -

Mulgiesinduse telefoninumber -

Kliendi number -

Paigaldamise kuupaev -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3.  (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

6.  Facilite instrucciones de envio.

D) V - identifica un conjunto
A - identifica piezas de un conjunto
(E) e - identifica un articulo que conviene tener en stock

Rellene estos datos cuando realice la instalacién para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie -

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor -

Ne cliente -

Fecha de instalacion -

Fi

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niit4 vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,

puhelimitse, faksilla tai séhkopostilla.
Noudata seuraavia ohjeita tismallisen toimituksen varmistamiseksi.
1. (A) Katso koneen malli.
(B) IKatso koneen sarjanumero sen tunnustarrasta.
(C) Varmista, ettd osaluettelosta, etté kéytat oikeaa sarjanumeroa.
Katso osanumero ja kappalemasra. Ala tilaa ilmoittamalla sivu- tai viitenumeroita.

g » DN

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

6. limoita yksityiskohtaiset toimitusosoitteet.

D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon sisaltyvia osia
(E) o - tarkoittaa osaa, joka olisi suositeltavaa tilata varastoon

Ole hyva ja tayta ottaessasi koneen kayttoon

myo6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisdvarusteet -

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

S

(A) Identifiez le modele de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse

de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Foumissez des instructions d’expédition détaillées.

D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage
(E) e - identifie un article de stock recommandé

A remplir au moment de I’installation a titre de référence.

N° du modéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d'identification client -

Date d'installation -

GR

TPOMOZ NAPATTEAIAZ ANTAAAAKTIKQN - Bi. mapanave Siaypappa.

X pNaonomoTe Hovo avTakhak Tikd napeyopeva and Ty TEMNANT Gompany 1 wodivapa Ta avTahhak TIKA KAl avaAdolia pnopolv va napayyek8olv onling,

Nhedov kA, ie ol 1 Taxudpopikd

AKOAOUBTIOTE TA MAPAKATW PrUATA y1d va sEaopaiiosTe TV SYKALPN AMOSTOAY TOUG
1. (A) Bpsite TO HOVTERD LNYAVTHATOS
2. (B) Bpeite Tov apiBud Ospdg TOU UNYAVTHATOS And TNV ETIKETA OTOEIwY

3. (C) BepawBeite OTIxpnolponolsiTal 0 0WOTOS ApBUOg Oelpdg anod
TOV KATAAOYO av TAAAOKTIKGDY

4.  Bpelte KWAIKA avTAAAAKTIKOU Kal MOoOTHTA.
Mnv napayysivets Bacsl oekidag 1 apl@puwy avadopds

5. AwadTs To dvold gdg, dvopd etalpsiag, 1D (KwdIKd) neAdTn, Sielsuvarn TIHoAdynang
KOl anooToAng, apBuc Tnhedovou kal aplBpd evTokng npoundeag

6. AwmoTe hemTopepeis AN podopies anooTohTg

D) V - unodnhovel unoglaTnpa
A - unodnhavel Ta pgpn nou nephappdvovTal 0TO
unoolaTn e

(E) ® - UTOATAMVEL EVA TUVITTCREY O OTOIKELO anos8mikng

NapakakoUPe CUPTANPAOTE KATA TNV Gpd TG SYKATASTAONG YId

HEAAOVTIKA avadopd.

Ao MovTEhou -

Ap oElpag -

Enhoyeg Myavnuatag -

EKM. MwAfoswy -

TNk, EKTPOCMNOU MwARJEWY -

ApBude nehdn -

Huepounvia eykataoTaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizardlag TENNANT vagy azzal egyenértekil csersalkatrészeket haszndljon. Az akatrészeket s anyagokat meg lehet rendelni az Interneten keresztul, vagy telefonon, faxon és

e-mailben.
A pontos szdlitas érdekében kdvesse az alabbi 1épéseket.
1. (A) Adjiameg a gép tipusat.
(B) Az adaicimke alapjan adja meg a gép gyartasi szamat.

(C) Ugyeljen arra, hogy a megfeleld gydrtasi szamot valassza ki az alkatrészlistardl.

Eal S

Adja meg a rendelési szamot és a mennyiséget. Arendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

5.  Adjameg anevét, acéds nevét, az Ugyfélazonositd szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

6. Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - 2jel acsomagban talalhato alkatrészekre utal
(E) ® - ajel raktarkészleten tartando cikkekre uta

A késdbbi visszakeresések érdekében kérjiik,

hogy a rovatokat az elsd lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi kepviseld telsfonszama -

Ugyfél azonositd szama -

Uzembehelyezés datuma -

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

S

Fornire nome del contatto, nome della societd, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo
(E) e - identifica una parte a scorta consigliata

Compilare il modulo al momento dellinstallazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore -

Tel. venditore -

Numero ID cliente -

Data di installazione -




JP

A=y @iEHE 1 EROEFSMLTEEN
TENNANT#H W DAV FELILRESO&HEL OIS

=TS RO T AT, Tk FAX. R F RO L -LET

MEIZHSBEHTELISZ, RTOFRESHSEOEE0.

1.
2

WEHRDETLEESMOBFLEL,

(B) HEOTF—2Z L ICHRIEN TOSLUTLES
ERHLESLEL.

(C) A=V ARESRBLT, DT IESHFELON IR
<HEELy,

N=UBSEREEENLB LD 2T ARES D
A—LESPERES TOIIXIEIEETSE,
EERORLH. 14 . HEDES . FR FE5IMR.
EHES . ARFEESEBMo TS
BEICHT IR ENBNIE, BEL TS,

Dy V-7rELdYERUEY
A -FLELTIZEFNEA—VETLES

(E) ©® - &uHrEoaEfAaTrLES

HARRBTELEIIC, BERCIEALTIEN,
EFMNo. -

)T fNo

e vl g = W

g5 LS

IR RIS O aiFir s

HELES -

ELEE

LT

KAIP UZSISAKYTI DALIS - r. diagrama virsuje.

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uZsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas biiti greitai [vykdytas, laikykités iSvardyty taisykliy.

EalE S\

(A) Nurodykite masinos model|.
(B) Norodykite masinos serijos numeri, kurj rasite ant duomeny Zymeés.
(C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso.

Nurodykite dalies numeri ir reikiama kiekj.
NeuZsakingkite pagal puslapius ar nuorodos numerius.

Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj,
saskaitos iSraSymo ir veZimo adresa, telefono numerj ir pirkimo
uzsakymo numer.

Nurodykite iSsamias gabenimo instrukcijas.

D) V - Zymi sistemg
A - nurodo sistemos dalis
(E) ® - nurodo rekomenduoting dal|

Prasome uzpildyti montavimo metu,siekiant gauti informacija

ateityje.

Modelio Nr. -

Serijos Nr. -

Masinos versija -

Komivojazierius -

Komivojazieriaus tel. nr. -

Pirkejo ID numeris -

Sumontavimo data -
— &

Lv

KA PASUTIT REZERVES DETALAS - Skat. diagrammu ieprieks.

izmantojiet tikai TENNANT Company piegédatas vai tam lTdzvartigas rezerves detalas. Dalas un piegadi var pasitit interneta, pa télruni, pa faksu vai pastu.

Lai nodro$in&tu savlaicigu piegadi, sekojiet zemak aprakstttajiem soliem.

1.

2.
3.
4

(A) Nosakiet mastnas modeli.
(B) Nosakiet masTnas sé&rijas numuru uz tehnisko datu uzlTmes.
(C) Parliecinieties, ka tiek uzrakstts attiecigais sérijas numurs no detalu saraksta.

Nosakiet detalas numuru un skaitu.
Veicot pasOtljumus neatsaucieties uz lappu$u vai norades numuriem.

Uzrakstiet savu vardu, uzri@muma nosaukumi, klienta identitdtes numuru,
adresi rekina piesOtiSanai un piegadei un pirkuma pasttijuma numuru.

Sniedziet detaliz&tu informaciju par piegadi.

(D) V - nosaka ierici
A - nosaka detalas, kas ir komplekta ar ierici
@ o - nosaka ieteicamos priek§metus glabasanai krajuma
——

Veicot uzstadisanu, lidzam pierakstist attiecigo informaciju

izmantoSanai turpmak.

Modela Nr. -

Sérijas Nr. -

MasTnas opcijas -

Pardo$anas parst. -

PardoSanas parst. talr. Nr. -

Klienta numurs -

UzstadiSanas datums -

NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld

worden.

Volg de stappen hieronder om een juiste levering te garanderen.

1.

SRS

(A) Bepaal het machinemodel.

(B) Lees het serienummer van de machine af van het gegevenslabel.

(C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst.

Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers

Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op.

Geef gedetailleerde leveringsinstructies op.

D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan
(E) ® - geeft een item aan waarvan wij adviseren dat u dit op voorraad hebt

Vul tijdens installatie de onderstaande gegevens in voor eventueel

toekomstig gebruik.

Modelnr. -

Serienr. -

Machine-opties -

Verkoopvert. -

Telnr. verkoopvert. -

Klantnummer -

Installatiedatum -




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks

eller per post.

Folg trinnene under for & sikre rask levering.

1.

[SUNECN SN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe
(E) e - angir hvilke lagervarer man ber ha

Fyll ut ved ir jonstidspunkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde-ID-nummer -

Installasjonsdato -

PL

JAK ZAMAWIAG GZESCI - patrz schernat powyzej.

Nalezy uzywac wytgacznie czesci dostarczanych przez firmg TENNANT Company lub rdwnowaznych. Czgsci | dostawy moga by¢ zamawiane online, przez telefon, faksem lub

poczta,

Aby zapewni¢ szybka dostawe, nalezy przestrzegac nastepujgcych wskazdwek.

1.

2
3.
4

(A) Okreslic madel maszyny.
(B) Okreslic numer seryjny maszyny znajdujacy sig na tabliczce znarmioncwsj.
(C) Odszukad ten nurmer seryjny w wykazie czesci.

Okreslié numer czesci i 08¢, Nie zamawiad na podstawie numeru strony [Ub liczby porzadkowe|
wykazu,

Podas swoje nazwisko, nazwe firmy, numer identyfikacyny klienta, adres dostawy i
daostarczenia rachunku, nurmer telefonu i numer zamdwienia zakupu.

Podas doktadne instrukcje dotyczace dostawy,

D) V - oznacza zespdt
A - 0znacza czesc w zespole
(E) ® - oznacza zalecany zapas czesc zamiennych

Prosimy wpisaé date instalacji do péZniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -
Nrident. klienta -

Data instalacji -
—_—— — ———————————————

PT

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,

por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

EalE S\

(A) Identifique 0 modelo da maquina.
(B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados.
(C) Certifique-se de que usa o nimero de série correcto da lista de pecas.

Identifiqgue o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

Fornega o seu nome, o nome da empresa, o nimero de ID do cliente,
os enderecos de facturagao e entrega, o nimero de telefone e
0 nimero da nota de encomenda.

Fornega instrugdes de entrega detalhadas.

D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade
(E) e - identifica um artigo de stock recomendado

Preencha na altura da instalagéo para futura referéncia.

Modelo n® -

Ne de série -

Opgoes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalacéo -

RU

KAK 3AKA3ATE 3AMYACTH - Cm. cxemy Huie.

Wcnone3y#Te TONBKO 3aN4acTi, NoCTABNAEMble KOMNaHWeA TENNANT unm nx aHanona. 3anacHsie YacTi M pACX0AHbIE MATEpWANs MOXHO 33KA3ATE B PEXAME OHNAAH,

TenepoHoM, hAKCOM WM 3NeKTPOHHO A NOYTOR

MnA ceoeBpeMeHHOR AOCTABKK CNedydTs onACAHHEIM HAKE WHCTPY KLIMAM

[ I

(A) YKkaxunTe Mogens MaLnHGI

(B) YKaxKATE CepUAHEIR HOMED MELIMHEI, 0D03HAYSHHEIA HA TA0NAYKE TEXHWYECKAX AaHHEIX.
(C) ¥oocToBepLTECE, UTO HAANEXKALMA CEpWUAHEIR HOMED NePaYMCTIEH B CNMCKS 3anqacTer
VKEKUTe HOMED ASTANN W HYKHOE KONWYECTE0. He MCnonk3yidTe HOMEpa CTPaHILL MNK CChINoK

VKEKMTE CBOS MMA, HA3B3HWE KOMNAHWA, WOSHTUP MKALMOHHEIA HoMep
NOKYNaTeNA, pacyeTHoIA agpec W agpec AoCTABKM, TenedoHHLIA HoMep
W HOMED 3aKA3E Ha Mo KYTKY

ViEKnTe NogpobHele CBESHWA O JOCTABKE.

D) V - o03HavasT y3en
A - 00o3HavaeT getans yana
(E) e - 0003HaYaeT PEKOMEHAYEMOS CKNAACKOE HAMMEHOBAHWE

Bo BPEMA YCTAHOBKW 3anonHUTE, ﬂO)KEﬂyﬁGTE, 3TW cBEOQEHWA ANA

TOro, 4Tobbl GCbINATLGA B AASbHE ALIEM.

Mogens 3 -

CepwiHbia 3 -

ONLWn MELIWHEL -

Toproseld NpeacTaBATENs -

TenepoH TOProBoro Npe ACTABMTENA -

geHT. HoMep nokynaTenA -

fata ycTaHoB KW -




SE

BESTALLNING AV RESERVDELAR - Se ovanstéende schema.

Anvand endast delar fran Tennant Company eller likvardiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.
Folj nedanstaende steg for en snabb leverans.

1. (A) ldentifiera maskinens modell.

2. (B) Identifiera maskinens serienummer pé typskylten. Fyll i vid installation och spar for framtida bruk.
3. (C) Kontrollera att ratt serienummer anvands fran dellistan.

4. ldentifiera artikelnumret och mangden. Bestall inte med hjalp av sido- eller referensnummer. Modellnr. -

5. Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura- och leveransadress, Serienr. -

telefonnummer och ordernumret vid inkop. Tilvalsutrustning -

6.  Ge detaljerade transportanvisningar.

Foérsaljare -
Forséljarens tel.nr. -
(D) V - identifierar en modul !
A - identifierar delar som ingér i en modul Kundnummer -
(E) o - identifierar en rekommenderad lagerartikel Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI GASTI - Pozri vyisie uvedeny diagram.

WyuZivajte vyhradne dielce dodané spoloénostou TENNANT, alsbo ich ekvivalenty. Dielce a poloZky je moZné objednat online,
telefonicky, faxom, alebo po&tou.

Na zabezpetenie promptného doruienia sa riadte nasledovnymi krokmi.

1. (A) Iclentifikujte model stroja.
Vyplfite prosim pri inStalacii pre pripad potreby v buddcnosti.

2. (B) Z etikety s tidajmi identifikujte sériové Eislo stroja.

3. (C) Ubezpette sa, Ze ste zadali spravne sériové dislo zo zoznamu dislcoy.

4. Identifikujte &islo dielu a mnoZstvo. Neobjednavajte pomocou Sisel stran, alsbo referensinych &isel. &. modelu -
5.  Zadajte Va%e meno, meno spolosnosti, ID &fslo zakaznika, fakturadni a Sériove . -

repravnii adresu, telefénne Zislo a cbjednavacie Eislo dielu. - -
prep ! ! Zvlastne prislugenstvo stroja -

6. Uvedte podrobné prepravné pokyny, Dichodné zastapenie

Obch. zastlpenie tel. &, -

D) V - identifikuje sadu
A - identifikuje Gasti sady D &, zakaznika -
(E) ® - identifikuje odporaZani skladovi poloZku Datum ingtaacie -

SL

NAROCANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabligite samo originalne nadomestne dele Tennant ali enakovredne dele. Dels in potrosni material lahko narodite prek spleta,
pa telefonu, faksu ali posti.

Za zagcotovitev dimbolj hitre dostave sledite spodnjim navodilom. Prosimo, da ob vgradnji izpolnite te podatke, da vam lbodo v
1. (A) Ugotovite model stroja. prihodnje na voljo.
2. (B) Naplo3tici s podatki pois&ite serijsko Stevilko stroja.
3. (C) Poskrbite, da na seznamu nadomestnih delov poisdete pravilno serijsko Etevilko, St modela -
4. Poigdite &tevilko delain potrebno KoliGino, Pri narodilin ne navajajte strani ali referenéne Stevilke, Serijska Etevilka -
5. Navedite svoje ime, ime podjetja, ID Stevilko sitranke, naslova za dostavo

inizdajo raduna, telefonsko Stevilkoin Stevilko narodila, Dodatna oprerma stroja -

6.  Naveclite podrobna navodila za dostavo, Prodani precistavnik -

Telefonska §t. prodajnega predstavnika -

D) V - oznatuje sklop Stevilka stranke -

A - oznaduje dele sklopa Datumvgradnje -

(E) ® - oznatuje del, za katerega je priporodeno, da ga imate v zalogi

TR

PARGALARIN SiPARIi$ EDILMESi - Yukaridaki gemaya bakin.

Yalnizca TENNANT Company’den saglanan veya esdederde pargalar kullanin. Parga veya sarf malzemeleri gevrimigi olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati sajlamak i¢in asadidaki adimlari izleyin.

1. (A) Makine modelini belirtin. ileri tarihlerde bagvurmak igin liitfen kurulum sirasinda doldurun.

2. (B) Veri etiketinden makine seri numarasini belirtin.
3.  (C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.
4. Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyin| Model No. -
5. Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini, Seri No. -
telefon numarasini ve satin alma siparigi numarasini belirtin. Makine Segenekleri -
6. Ayrintili sevkiyat talimatiarini belirtin. Satis Temsilcisi -

Satis Temsilcisi telefon no. -

D) V - bir tertibati belirti
(D) ir tertibati belirtir Miusteri Kimlik Numarasi -

A - tertibattaki pargalari belirtir
(E) ® - Onerilen bir stok kalemini belirtir Kurulum Tarihi -




GENERAL RECOMMENDED MAINTENANCE

T7
General Recommended Maintenance Items

Ref. Part No. Description Qty.
390942 Blade, Sqgge, Rear, 700mm Linatex [37.5I] 1
390922 Blade, Sqge, Rear, 800mm Linatex [44.0I] 1
v 391384 Squeegee Kit, Oil-Rstn, 700mm 1
A 391377 Blade, Sqge, Front, 700mm Oil-Rstn,35.0I 1
A 391378 Blade, Sqge, Rear, 700mm Oil-Rstn[37.0I] 1
v 391386 Squeegee Kit, Tile, 700mm 1
A 390943 Blade, Sqge, Front, 700mm Linatex, 35.0I 1
A 390936 Blade, Sqge, Rear, 700mm Gum Rbr [37.5I] 1
v 391383 Squeegee Kit, Oil-Rstn, 800mm 1
A 391379 Blade, Sqge, Front, 800mm Oil-Rstn,41.5I 1
A 391380 Blade, Sqge, Rear, 800mm Oil-Rstn[44.0I] 1
v 391385 Squeegee Kit, Tile, 800mm 1
A 390923 Blade, Sqge, Front, 800mm Linatex, 41.5I 1
A 390934 Blade, Sqge, Rear, Gum Rbr, 800mm[44.0I] 1
86859 Squeegee Assy, Side [Linatex] 2
391334 Squeegee Assy, Side 2
1011561 Caster, Swivel, 50d, M10 X 1.5 X 30 Stem 2
1013531 Skirt, Spray, 650mm 1
1011376 Skirt, Spray, 800mm 1
1010560 Wheel, Bmpr, 80d X 25w, Non-Marking 1
1013611 Seal, Cover, Recvy 1
1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1015921 Hose, Vacuum, 1.5d X 43I, Short Cuff 1
370114 Filter Kit, Vacfan 1
1016392 Gasket, Fltr, Tank 1
v 1014274 Hose, Drain Assy 1
AV 1008639 Cap, Drain Assy 1
AA 1019563 Strap, Drain Cap 1
AA 1008637 O Ring, 1.48”1d, 1.76” Od 1
v 1014268 Hose, Drain, Assy 1
AV 1008639 Cap, Drain Assy 1
AA 1019563 Strap, Drain Cap 1
AA 1008637 O Ring, 1.48”1d, 1.76” Od 1
377500 Belt, Synchronous, 05mm 500I[05p,Plychn] 2
1035888 Belt, Drive, 6grv, 508 L X 14 W, [6pj] 2
v 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 361144 Key, Ignition 1
v 1011402 Switch, Key 1
A 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1

Serial number (00000-00089)
Serial number (00090- )

Serial number (00000-02782)
Serial number (02783- )

T7 331046 (11-09) 1-1



GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

T7

Ref. Part No. Description Qty.
v 9006161 Module Kit, Replmt [Ec-H20] 1
A 9006324 Ec-H2o0 Kit, Module B, Plumbing 1
A 1054776 Grommet, Blind 1
A 1013236 Valve, Shutoff, Ele, 24vdc 1
A 1038159 Electrode, Cylindrical 1
A 1044393 Switch, Rocker, Spst, Mom 1
A 9006159 Controller Kit, Replmt [Ec-H20] 1
A 1044399 Harness, Main, Controller [Ec-H20, P3] 1
v 9006269 Module Kit, Replmt [Ec-H20] 1
AY 9006324 Ec-H2o0 Kit, Module B, Plumbing 1
AA 1038159 Electrode, Cylindrical 1
AA 1013236 Valve, Shutoff, Ele, 24vdc 1
AA 1057637 Electrode, 5 Plate, High Flow 1
AA 1044393 Switch, Rocker, Spst, Mom 1
A 1054776 Grommet, Blind 1
A 9006159 Controller Kit, Replmt [Ec-H20] 1
1039557 Fitting, Plstc, Str, Bm04/Bm06 1
1050052 Bracket, Module, Ec-H20 [T7] 1
1050394 Harness Assy, Wire [T7 Ec-H20] 1
1030592 Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03ft 1
1051138 Bracket, Cover, Fast Opng [T7 Ec-H20] 1
1052726 Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
1052705 Fitting, Plstc, Str, Bm04/Bm04 1
1052298 Bracket, Support, Hose [T7] 1

Serial number (03500-03937)

Serial number (03938-

)

T7 331046 (11-09)



STANDARD PARTS

SECTION 2
Contents Page
F|g 1 - Rep|acement Brushes, 650 mm ....... 2.2 Flg 32 - Electrical Group .................... 2-64
F|g 2 - Rep|acement Brushes, 800 mm ....... 2.4 Flg 33 - Electrical Schematic, Standard & FaST
Fig. 3 - Main Frame Group, Disk Scrub Head .. 2-6 Model (S/N 00000-02999) .......... 2-66
Fig. 4 - Main Frame Group, Fig. 34 - Electrical Schematic, Standard & FaST
Cy"ndrica| Scrub Head’ 700 mm (28 |n) Model (S/N 03000—03499) .......... 2-68
(S/N 03941- ) 2.8 Fig. 35 - Electrical Schematic, ec-H20 Model
F|g 5 - Main Frame Group’ . (S/N 03500- ) ....... EERRRERRRE 2-70
Cylindrical Scrub Head, 800 mm (32 in) Fig. 36 - Wire Harnesses Group, Main
(S/N 03941- ) I 2-10 (S/N 00000-00386) .......coeuunn.. 2-72
Fig. 6 - Main Frame Group, Fig. 37 - Wire Harnesses Group, Main
Cy|indrica| Scrub Head (S/N 00387—03499) ...... REERREEEEE 2-75
(S/N 00000-03940) ................ 2-12 Fig. 38 - Wire Harnesses Group, Main
Fig. 7-S€atGroup .........oovveevnaannn, 2-14 (S/N03500- ) .....oovvnnnnnnn, 2-78
Fig. 8- Steering Group ............c.o.oaun. 2-16 Fig. 39 - Wire Harnesses Group, Tank ........ 2-81
Fig. 9 - Instrument Panel Group ............. 2-18 Fig. 40 - Wire Harnesses Group, ec-H20
Fig. 10 - Front Drive Wheel Group ... ......... 2-20 Option (S/N 03500- ) ........... 2-82
F|g 11 - Brake Pedal and Accelerator Flg 41 - Label Group ....................... 2-83
Pedal Group .................oo.t 2-22
Fig. 12 - Disk Scrub Head Lift Group ......... 2-24
Fig. 13 - Disk Scrub Head Drive Motor Group,
650mMm ... 2-26
Fig. 14 - Disk Scrub Head Drive Motor Group,
800mMmM ... 2-28
Fig. 15 - Disk Scrub Head Side Squeegee Group,
Right ......... ... ... 2-30
Fig. 16 - Disk Scrub Head Side Squeegee Group,
Left ... . 2-32
Fig. 17 - Cylindrical Scrub Head Lift Group .... 2-34
Fig. 18 - Cylindrical Scrub Head Group, 700mm 2-36
Fig. 19 - Cylindrical Scrub Head Group, 800mm 2-38
Fig. 20 - Cylindrical Scrub Head Drive Group,
RightSide ........................ 2-40
Fig. 21 - Cylindrical Scrub Head Drive Group,
LeftSide .............. ...l 2-42
Fig. 22 - Cylindrical Scrub Head
Squeegee Group ... 2-44
Fig. 23 - Recovery Tank Group .............. 2-46
Fig. 24 - Vacuum Fan Group ................ 2-48
Fig. 25 - Solution Tank Group .. .............. 2-50
Fig. 26 - Tanks Drain Group ................. 2-52
Fig. 27 - Rear Squeegee Lift Group,
Disk ScrubHead .................. 2-54
Fig. 28 - Rear Squeegee Lift Group,
Cylindrical ScrubHead ............. 2-56
Fig. 29 - Rear Squeegee Group, 650 mm ..... 2-58
Fig. 30 - Rear Squeegee Group, 800 mm ..... 2-60
Fig. 31 - Circuit Board Group ................ 2-62
T7 331046 (11-09) 2-1




STANDARD PARTS

Fig. 1 - Replacement Brushes, 650 mm

2-2

T7 331046 (11-06)



STANDARD PARTS

355000
Fig. 1 - Replacement Brushes, 650 mm

Ref. Part No. Description Qty.

v 1 1018377 Brush Assy, Disk, Scb, 13.0 D, Soft Nylon 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1014346 Brush Assy, Disk, Scb, 13.0 D, Polypropylene 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1018457 Brush Assy, Disk, Scb, 13.0 D, Super Abrasive 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 7 379013 Driver Assy, Pad, 13.0d 2
A 8 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 1017957 Spring, Retaining, Brush 1
A 10 24299 Bracket, Retainer, Spring 1
A 11 01684 Washer, Flat, 0.25 Ss 1
A 12 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 13 370095 Device, Centering 1
A 14 360943 Screw, Pan, #10-14 X 0.75, F/Plstc 3

15 89046 Pad, Stripping, 13.0d, Brown [1pad=1pc] 2

15 89047 Pad, Scrub, 13.0d, Blue 2

15 89048 Pad, Buff, 13.0d, Red [1pad=1pc] 2

15 89049 Pad, Polish, 13.0d, White [1pad=1pc] 2

15 1051024 Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 2

16 222305 Brush, Scb, 28I, Soft Nylon 1

16 222306 Brush, Scb, 28I, Abrasive 1

16 222304 Brush, Scb, 28I, Polypropylene Grout 1

16 374041 Brush, Scb, 28I, Polypropylene 1

T7 331046 (11-09) 2-3



STANDARD PARTS

Fig. 2 - Replacement Brushes, 800 mm

2-4

T7 331046 (11-06)



STANDARD PARTS

355000
Fig. 2 - Replacement Brushes, 800 mm

Ref. Part No. Description Qty.

v 1 1016634 Brush Assy, Disk, Scb, 16.0 D, Soft Nylon 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1016633 Brush Assy, Disk, Scb, 16.0 D, Polypropylene 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1018455 Brush Assy, Disk, Scb, 16.0 D, Super Abrasive 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 7 379016 Driver Assy, Pad, 16.0d 2
A 8 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 1017957 Spring, Retaining, Brush 1
A 10 24299 Bracket, Retainer, Spring 1
A 11 01684 Washer, Flat, 0.25 Ss 1
A 12 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 13 370095 Device, Centering 1
A 14 360943 Screw, Pan, #10-14 X 0.75, F/Plstc 3

15 370092 Pad, Stripping, 16.0d [Hi Prod 1pad=1pc] 2

15 63248-1 Pad, Stripping, 16.0d, Brown [1pad=1pc] 2

15 63248-2 Pad, Scb, 16.0d, Blu [1pad=1pc] 2

15 63248-3 Pad, Buff, 16.0d, Red 2

15 63248-4 Pad, Polish, 16.0d, White [1pad=1pc] 2

15 1051027 Pad, Surf Prep, 16.0d [Mar, 1pick=1pad] 2

16 222308 Brush, Scb, 32I, Soft Nylon 1

16 222309 Brush, Scb, 32I, Abrasive 1

16 222307 Brush, Scb, 32I, Polypropylene Grout 1

16 374042 Brush, Scb, 32I, Polypropylene 1

T7 331046 (11-09) 2-5



STANDARD PARTS

Fig. 3 - Main Frame Group, Disk Scrub Head

2-6

T7 331046 (11-09)



STANDARD PARTS

355001

Fig. 3 - Main Frame Group, Disk Scrub Head

Ref. Part No. Description Qty.
1 1054028 Frame WIdt, Main, Disk [T7] 1
1 1010160 Frame WiIdt [T7] (Replaced By 1054028) 1
2 1010556 Stabilizer Widt (Replaced By 1054028) 2
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss 3
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss 9
4 01685 Washer, Flat, 0.31 Ss 1
4 01685 Washer, Flat, 0.31 Ss 7
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 5
6 1014318 Strap, Static 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 1017688 Bracket WIdt, Stand, Jack 2
11 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
12 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
13 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
14 01684 Washer, Flat, 0.25 Ss 1
15 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
16 1018505 Horn, 12-48vdc 1
17 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
18 07515 Washer, Lock, Int, .25, Ss 1
19 01684 Washer, Flat, 0.25 Ss 2

Serial number (00000-03840)
Serial number (03841- )

T7 331046 (11-09) 2-7



STANDARD PARTS

Fig. 4 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 03941-

)

2-8

T7 331046 (11-09)



STANDARD PARTS

355002

Fig. 4 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 03941 - )

Ref. Part No. Description Qty.
1 1054035 Frame WIdt, Main [R14, T7 Cyl] 1
2 1025354 Plate, Mtg, Horn 1
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1
4 01685 Washer, Flat, 0.31 Ss 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19maitl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12-48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2

Serial number (03941-

)

T7 331046 (11-09)




STANDARD PARTS

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 03941-

)

2-10

T7 331046 (11-09)



STANDARD PARTS

355002

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 03941 - )

Ref. Part No. Description Qty.
1 1056133 Frame WIdt, Main, 80cm [R14, T7 Cyl] 1
2 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 3
4 01685 Washer, Flat, 0.31 Ss 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19maitl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12-48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2
19 1025354 Plate, Mtg, Horn 1
20 08346 Pin, Cotter, .125 X 0.75 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss 4
24 01684 Washer, Flat, 0.25, Ss 8
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 4
26 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
27 51528 Pin, Clevis, 0.50d X 4.00I 2
Serial number (03941- )

T7 331046 (11-09) 2-11



STANDARD PARTS

Fig. 6 - Main Frame Group, Cylindrical Scrub Head (S/N 00000-03940)

2-12 T7 331046 (11-09)



STANDARD PARTS

355002

Fig. 6 - Main Frame Group, Cylindrical Scrub Head (S/N 00000-03940)

Ref. Part No. Description Qty.
1 1023551 Frame, WIdt (Replaced By 1054035 for 700 mm & 1056133 for 800 mm) 1
2 1025473 Stabilizer Widt (700cyl. Scrubhead) (Replaced By 1054035) 2
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 7
4 01685 Washer, Flat, 0.31 Ss 7
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19maitl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12-48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2
19 1025354 Plate, Mtg, Horn 1
20 1032947 Stabilizer Widt, W/ Rlr (800cyl. Scrubhead) (Replaced By 1056133) 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss (800cyl. Scrubhead) 4
24 01684 Washer, Flat, 0.25, Ss (800cyl. Scrubhead) 8
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI (800cyl. Scrubhead) 4
26 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
27 51528 Pin, Clevis, 0.50d X 4.00I (800cyl. Scrubhead) 2
28 41619 Washer, Flat, 0.56b 1.38d .11, Ss (800cyl. Scrubhead) 2
29 08346 Pin, Cotter, .125 X 0.75 (800cyl. Scrubhead) 2

Serial number (00000-03940)

T7 331046 (11-09) 2-13



STANDARD PARTS

Fig. 7 - Seat Group

2-14



STANDARD PARTS

355003- CE
Fig. 7 - Seat Group
Ref. Part No. Description Qty.
1 1017798 Plate WIdt, Seat 1
2 223330 Harness, Switch, Seat 1
2 391951 Harness, Seat, [ T7/Ssr | 1
3 1020170 Molding, Afmkt, Trim, Pvc, .08-.11, 2ft 1
4 1013871 Cover, Box, Battery [Europe] 1
5 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
6 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
7 1014420 Box, Holder, Ce 1
8 1016553 Seal, Rbr 2
9 9005082 Seat Kit, Std, Repimt 1
9 1048932 Seat, Std [Michigan, Model V-2505] 1
10 223078 Switch, Seat, No 1
11 1017054 Rail, Adj, Slide, Seat, 11.51, W/ Latch 1
12 1017053 Rail, Adj, Slide, Seat, 11.5I 1
13 25537 Screw, Pan, .31-18 X 0.75, 2 4
14 69461 Washer, Flat, 0.38b 0.88d .12, Stl, PI 8
15 32491 Washer, Flat, 0.31 Std 4
16 01760 Nut, Hex, Lock, .31-18, NI, Thin 4
17 46236 Clamp, Cable, Stl, 0.25d X 0.56w, 1h 1
18 1016000 Plate, Stop, Seat 1
19 1017699 Sleeve, P/M, 0.437d 0.318b 0.571 430ss 1
20 10928 Spring, Tors, 0.49id .05wir 05.0coil 1
21 1018151 Washer, Flat, 0.44b 0.88d .06, Nyl 1
22 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
23 01685 Washer, Flat, 0.31 Ss 2
24 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1048955 Switch, Seat, No [Delta 6440-04] 1
26 49177 Screw, Pan, Phl, .31-18 X 1.00, G2 4
27 1051052 Spacer, Rnd, .38b .88d .38l 4
28 69461 Washer, Flat, 0.38b 0.88d .12, Stl, PI 4
29 1046428 Seal, Afmkt, Rbr, Clsd, Adh, 02ft (ec-H20 Model) 1

Serial number (00000-00386

Serial number (00387-

Serial number (00000-02621

Serial number (02622-

)
)
)
)

T7 331046 (03-09)

2-15




STANDARD PARTS

Fig. 8 - Steering Group

2-16

T7 331046 (11-06)



STANDARD PARTS

355004- CE
Fig. 8 - Steering Group
Ref. Part No. Description Qty.
1 1033326 Support WiIdt, Steering 1
2 04417 Screw, Hex, M10 X 1.5 X 60, Ss 4
3 01686 Washer, Flat, 0.44b 1.00 .08, Ss 4
4 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 3
5 39349 Washer, Flat, 0.31 Sae 3
6 08709 Nut, Hex, Lock, M8 X 1.25, NI 3
7 1047320 Joint, U, 19mm Id 1
8 1015578 Screw, Set, M8 X 1.25 X 8, Cuppt, Ss, NI 4
9 00912 Key, Sq, 0.19 X 0.19, 1.00l 1
10 223065 Bearing, Fing, 2-Hole, 0.75b [Nyl] 1
11 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
12 1013164 Shaft, Steering, Wheel 1
13 1012002 Wheel, Steering, 300mm 1
14 1019706 Cap, Steering Wheel 1
15 1014328 Key, Sq, 05mm X 05mm, 25| 1
16 64154 Washer, Flat, 0.53b 1.12d .11, Stl, PI 1
17 08711 Nut, Hex, Lock, M12 X 1.75,NI 1
18 1012437 Bellows, Shaft, Steering 1
19 41142 Washer, Lock, Int-ext, 0.38 1

T7 331046 (03-09) 217



STANDARD PARTS

Fig. 9 - Instrument Panel Group

2-18

T7 331046 (03-09)



STANDARD PARTS

Fig. 9 - Instrument Panel Group

3550005

Ref. Part No. Description Qty.
1 1012068 Panel, Instmt, Lh 1
1 1050592 Panel, Instmt, Lh [Ec-H20] 1
2 1012197 Cover, Panl, Instmt 1
3 1011952 Block, Pivot, Cover 2
4 1052607 Gasket, Panl, Instmt, Lh, .13, Foam, Adh 1
5 1046313 Panel, Instmt, Rh 1
5 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
6 1014080 Gasket, Panl, Instmt, Rh 1
7 72969 Rivet, Plstc, .181d X 0.720 10
v 8 1011402 Switch, Key 1
A 9 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1
v 8 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 9 361144 Key, Ignition 1
10 1013763 Switch, Rocker, 24vdc Spst, Paddle 1
11 1011735 Switch, Safety, Shutoff 1
12 1013873 Column, Cntrl, Ce 1
13 09010 Screw, Hex, M8 X 1.25 X 25, Ss 4
14 01685 Washer, Flat, 0.31 Ss 4
15 1014832 Switch, Horn 1
16 1041822 Light, Led, .312d, 2 Volt [Tri-Color] (ec-H20 Model) 1

Serial number (00000-02782)
Serial number (02783-

)

T7 331046 (03-09)

2-19




STANDARD PARTS

Fig. 10 - Front Drive Wheel Group

2-20 T7 331046 (03-09)



STANDARD PARTS

Fig. 10 - Front Drive Wheel Group

355006

Ref. Part No. Description Qty.

1 1019724 Steer-Control Assy, Wheel Drive (See Breakdown) 1

2 1019224 Strap, Nyl 1

3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4

3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4

4 01685 Washer, Flat, 0.31 Ss 4

5 00912 Key, Sq, 0.19 X 0.19, 1.00I 1

v 6 391914 Harness, Motor, #10-2, 48.0 L, [T7] 1
A 7 1047186 Connector, Fem, 3 Recept [Mp630] 1
8 40678-1 Clamp, Cable, Stl, 0.88d X 0.62w, 1h 2

9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2

10 19066 Washer, Flat, #10 2

11 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4

v 12 9001642 Gearbox Kit, Wheel, 250Mm W/Connector (See Breakdown) 1
A 13 78950 Connector, Fem, 2cav 2
A 14 78952 Lock, Secondary, M/F 2cav 2
A 15 25837 Terminal, Fem, 20/22ga 2
A 16 25830 Seal, Wire, 14ga 2
17 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2

18 1015761 Sleeve, Afmkt, Nyl, #13, 3ft 1

T7 331046 (03-09)

2-21




STANDARD PARTS

Fig. 11 - Brake Pedal and Accelerator Pedal Group

2-22 T7 331046 (8-07)



STANDARD PARTS

350007

Fig. 11 - Brake Pedal and Accelerator Pedal Group

Ref. Part No. Description Qty.
v 1 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1
A 2 1011562 Sensor, Position [Hall] 1
A 3 1014548 Pedal, Rest, Foot 2
A 4 1037141 Spring Kit, Ext. 1pc = 2 Springs 2
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0l 1
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
8 41141 Washer, Lock, Int-Ext, 0.31 1
9 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1

Serial number (00000-01866)
Serial number (01867- )

T7 331046 (03-09) 2-23



STANDARD PARTS

Fig. 12 - Disk Scrub Head Lift Group

2-24 T7 331046 (11-09)



STANDARD PARTS

Fig. 12 - Disk Scrub Head Lift Group

355008

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600lb 1
2 1009356 Pin, Clevis , 10mm X 40l 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 5
7 1014076 Bracket, Lift 1
8 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
9 09770 Screw, Hex, M10 X 1.5 X 25, Ss, NI 2

10 01686 Washer, Flat, 0.44b 1.00 .08, Ss 6
11 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
12 1015413 Spring, Lift, Head, Scb 1
13 1013281 Sleeve, P/M, 18.5d 10.5b 34| 430 Ss 2
14 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1
15 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
16 1013356 Pin, Clevis, 12mm D X 90mm L 1
17 57048 Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
18 222027 Arm, Lift, Head 2
19 222210 Pin, Clevis, 0.62 D X 2.12] 4

T7 331046 (11-09)

2-25




STANDARD PARTS

Fig. 13 - Disk Scrub Head Drive Motor Group, 650 mm

T7 331046 (11-09)

2-26




STANDARD PARTS

355009

Fig. 13 - Disk Scrub Head Drive Motor Group, 650 mm

Ref. Part No. Description Qty.
1 1013560 Head, Scb, 650mm 1
2 1017553 Cap, Motor 2
3 1008758 Shaft, Drive, Brush 2
v 4 1048884 Motor, Ele, 24 Vdc 0285rpm 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 4 1048884 Motor, Ele, 24 Vdc 0285rpm 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
5 1013821 Plate, Sppt 2
6 10143083 Key, Sg, 06mm X 06mm, 60mm L 2
7 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
8 1052298 Bracket, Support, Hose [T7] (ec-H20 Model) 2
9 1014776 Manifold, Soltn, 800mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1013599 Valve, Water, Solenoid, 24vdc, 10bm/10bm 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
15 41186 Washer, Belleville, .31 2
16 01685 Washer, Flat, 0.31 Ss 7
17 1013531 Skirt, Rbr, .12, 03.07w 27.271, 05/ SI 1
18 1013532 Retainer, Skirt, .08, 1.2w X 24.6l, Blk 1
19 09011 Screw, Hex, M8 X 1.25 X 30, Ss 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052198 Bracket, Wheel, Guiide 650mm 1
22 1010560 Wheel, Bumper, 80d X 25w, Non-Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, Pl (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2

Serial number (00000-02556)
Serial number (02557- )

T7 331046 (11-09) 2-27



STANDARD PARTS

Fig. 14 - Disk Scrub Head Drive Motor Group, 800 mm

2-28 T7 331046 (11-09)



STANDARD PARTS

355010

Fig. 14 - Disk Scrub Head Drive Motor Group, 800 mm

Ref. Part No. Description Qty.
1 1012630 Head, Scb, 800mm 1
2 1017553 Cap, Motor 2
3 1008758 Shaft, Drive, Brush 2
v 4 1048884 Motor, Ele, 24 Vdc 0285rpm 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 4 1048884 Motor, Ele, 24 Vdc 0285rpm 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
5 1013821 Plate, Sppt 2
6 10143083 Key, Sg, 06mm X 06mm, 60mm L 2
7 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
8 1052298 Bracket, Support, Hose [T7] (ec-H20 Model) 2
9 1014776 Manifold, Soltn, 800mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1013599 Valve, Water, Solenoid, 24vdc, 10bm/10bm 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
15 41186 Washer, Belleville, .31 2
16 01685 Washer, Flat, 0.31 Ss 7
17 1011376 Skirt, Spray, 800mm 1
18 1012359 Retainer, Skirt, 800mm 1
19 09011 Screw, Hex, M8 X 1.25 X 30, Ss 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052393 Bracket, Wheel, Guide 1
22 1010560 Wheel, Bumper, 80d X 25w, Non-Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, Pl (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2

Serial number (00000-02556)
Serial number (02557- )

T7 331046 (11-09) 2-29



STANDARD PARTS

Fig. 15 - Disk Scrub Head Side Squeegee Group, Right

2-30 T7 331046 (11-04)



STANDARD PARTS

355011

Fig. 15 - Disk Scrub Head Side Squeegee Group, Right

Ref. Part No. Description Qty.
1 1017910 Support WIdt, Sqge, Rh 1
2 1017832 Retainer, Sqge, Rh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1017462 Block, Guard 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Assy.Sqge, Side [Linatex] 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T7 331046 (11-06)

2-31




STANDARD PARTS

Fig. 16 - Disk Scrub Head Side Squeegee Group, Left

T7 331046 (11-04)

2-32



STANDARD PARTS

355012

Fig. 16 - Disk Scrub Head Side Squeegee Group, Left

Ref. Part No. Description Qty.
1 1017534 Support WIdt, Sqge, Lh 1
2 1017653 Retainer, Sqge, Lh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1017462 Block, Guard 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Assy.Sqge, Side [Linatex] 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T7 331046 (11-06)

2-33




STANDARD PARTS

Fig. 17 - Cylindrical Scrub Head Lift Group

T7 331046 (11-09)

2-34



STANDARD PARTS

Fig. 17 - Cylindrical Scrub Head Lift Group

355013

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600lb 1
2 1009356 Pin, Clevis , 10mm X 40l 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 1
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 4
7 222210 Pin, Clevis, 0.62 D X 2.12] 2
8 222027 Arm, Lift, Head 2
9 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2
10 1015413 Spring, Lift, Head, Scb 1
11 1013281 Sleeve, P/M, 18.5d 10.5b 34| 430 Ss 2
12 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1
13 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
14 1013356 Pin, Clevis, 12mm D X 90mm L 1
15 57048 Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
T7 331046 (11-09) 2-35




STANDARD PARTS

Fig. 18 - Cylindrical Scrub Head Group, 700mm

T7 331046 (03-09)

2-36



STANDARD PARTS

355014_1
Fig. 18 - Cylindrical Scrub Head Group, 700mm

Ref. Part No. Description Qty.
1 1029131 Housing, Machining, Head, 70 Cm Cyl 1
2 1031416 Mount, Link, Mach 2
3 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 12
4 01685 Washer, Flat, 0.31, Ss 12
5 1029531 Channel, Lift 1
6 43952 Washer, Lock, Int, 0.31, Ss 12
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1029215 Tube Assy, Bar, Spray [70cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 7
17 01684 Washer, Flat, 0.25, Ss 12
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005805 Hopper, Debris, 70cm, Black, Afmkt 1
20 1029274 Skirt, Tray, Debris [70cm] 1
21 1029272 Bracket, Lip, Debris, 70cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 5
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 (09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1013599 Valve, Water, Solenoid, 24vdc, 10bm/10bm 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12| 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
32 363087 Bushing, FIng, 0.44b 1.25d 0.25I 2

T7 331046 (03-09) 2-37



STANDARD PARTS

Fig. 19 - Cylindrical Scrub Head Group, 800mm

2-38 T7 331046 (03-09)



STANDARD PARTS

355015_1
Fig. 19 - Cylindrical Scrub Head Group, 800mm

Ref. Part No. Description Qty.
1 1030273 80cm Scrubhead, Machining, T7/Cyl 1
2 1031416 Mount, Link, Mach 2
3 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 12
4 01685 Washer, Flat, 0.31, Ss 12
5 1029531 Channel, Lift 1
6 43952 Washer, Lock, Int, 0.31, Ss 12
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1031029 Tube Assy, Bar, Spray [80cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 7
17 01684 Washer, Flat, 0.25, Ss 12
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005806 Hopper, Debris, 80cm, Black, Afmkt 1
20 1025273 Skirt, Tray, Debris [80cm] 1
21 1025150 Lip, Tray, Debris, Scb Head, 80cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 5
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 (09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1013599 Valve, Water, Solenoid, 24vdc, 10bm/10bm 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12] 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
32 363087 Bushing, FIng, 0.44b 1.25d 0.25I 2

T7 331046 (03-09) 2-39



STANDARD PARTS

Fig. 20 - Cylindrical Scrub Head Drive Group, Right Side

Before Serial #00090

2-40 T7 331046 (03-09)



STANDARD PARTS

355016

Fig. 20 - Cylindrical Scrub Head Drive Group, Right Side

38 1024636 Sprocket, 48t, 5p
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2]
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn]

Ref. Part No. Description Qty.
v 1 604980 Motor, Ele, 24vdc 0.75hp 1500rpm 23.0a 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1

3 01684 Washer, Flat, 0.25, Ss 5
4 1032496 Harness, Adapter, Motor, Cylrcl 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 2
6 1034845 Strip, Pye, Hi-dns, 0.25 01.75w 05.6I 1
7 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
8 43952 Washer, Lock, Int, 0.31, Ss 8
9 1021172 Bracket, Mtg, Motor 1
10 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 8
11 01685 Washer, Flat, 0.31, Ss 10
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, AIm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6pj] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sqg, 0.19 X 0.19, 0.75I 1
25 79246 Screw, Flt, M8 X 1.25 X 20, Ss 18-8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Aim [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
30 1057629 Plug, Idler, Brush [Sgl Brg] 1
31 222177 Shaft, Idler Plug 1
32 01516 Ring, Retaining, Ext, 0.59d, Basic 1
33 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
34 390996 Screw, Flt, M10 X 1.5 X 20, 10.9, NI 1
35 1044145 Door, Brush 1
36 1029358 Deflector, Water, Cyl Head 2
37 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 5
1
1
1

Serial number (00000-00089)
Serial number (00090- )

T7 331046 (11-09) 2-41



STANDARD PARTS

Fig. 21 - Cylindrical Scrub Head Drive Group, Left Side

Before Serial #00090

2-42 T7 331046 (03-09)



STANDARD PARTS

355017

Fig. 21 - Cylindrical Scrub Head Drive Group, Left Side

39 1024636 Sprocket, 48t, 5p
40 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2]

Ref. Part No. Description Qty.
v 1 604980 Motor, Ele, 24vdc 0.75hp 1500rpm 23.0a 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1

3 01684 Washer, Flat, 0.25, Ss 6
4 1032496 Copyzeng Template 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 1
6 608963 Boot, 90deg .27id 0.64id 1.79I, Red 1
7 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
8 43952 Washer, Lock, Int, 0.31, Ss 8
9 1021172 Bracket, Mtg, Motor 1
10 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 7
11 01685 Washer, Flat, 0.31, Ss 10
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, AIm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6pj] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 49826 Screw, Hex, M8 X 1.25 X 16, Ss, NI 1
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Aim [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
30 1057629 Plug, Idler, Brush [Sgl Brg] 1
31 222177 Shaft, Idler Plug 1
32 01516 Ring, Retaining, Ext, 0.59d, Basic 1
33 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
34 390996 Screw, Flt, M10 X 1.5 X 20, 10.9, NI 1
35 1044145 Door, Brush 1
36 1034845 Strip, Pye, Hi-dns, 0.25 01.75w 05.6I 1
37 79246 Screw, FlIt, M8 X 1.25 X 20, Ss 18-8 2
38 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 7
1
1
1

41 377500 Belt, Synchronous, 05mm 500I[05p,Plychn]

Serial number (00000-00089)
Serial number (00090- )

T7 331046 (11-09) 2-43



STANDARD PARTS

Fig. 22 - Cylindrical Scrub Head Squeegee Group

2-44 T7 331046 (11-06)



STANDARD PARTS

355018

Fig. 22 - Cylindrical Scrub Head Squeegee Group

Ref. Part No. Description Qty.
1 391328 Frame WIdt, Sqge, Side, Lh 1
2 391334 Squeegee Assy, Side 2
3 86759 Retainer, Sqge 2
4 69582 Pin, Clevis, 0.31d X 1.00I 2
5 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
6 86865 Guide, Sqge, Side 2
7 1029380 Angle WIdt, Stop, Lh 1
8 01685 Washer, Flat, 0.31, Ss 2
9 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 2

10 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
11 1030365 Arm, Mtg, Link, Lh Sqge, Cylrcl Head 1
12 69582 Pin, Clevis, 0.31d X 1.00I 2
13 15047 Spring, Extn, 0.620d X 0.08wir, 3.0l 2
14 39019 Pin, Clevis, 0.37d X 0.75I 2
15 25709 Bellcrank, Lift, Sqge 2
16 380587 Screw, Flt, M10 X 1.5 X 20, Ss, 18-8 2
17 64425 Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 71607 Bushing, Sleeve, 0.63b 0.72d 0.38lI 2
19 391345 Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
20 391346 Nut, T, M8 X 1.25 X 0.500d X 0.5l 2
21 79246 Screw, Flt, M8 X 1.25 X 20, Ss 18-8 2
22 86860 Bearing, Thrust, 0.50b 0.87d 0.06w 4
23 64173 Bushing, Sleeve, 0.50b 0.59d 0.38l, Stl 2
24 45280 Screw, Hex, .50-13 X 5.50, G5 2
25 33925 Washer, Flat, M12, Ss 6
26 1031077 Bushing, Sleeve, 0.51b 0.75d 0.16l 2
27 02931 Nut, Hex, Lock, .50-13, NI, Ss 2
28 391327 Frame WIdt, Sqge, Side, Rh 1
29 1030026 Arm, Mtg, Link, Rh Sqge, Cylrcl Head 1
30 1029368 Angle WIdt, Stop, Rh 1

T7 331046 (11-06)

2-45




STANDARD PARTS

Fig. 23 - Recovery Tank Group

T7 331046 (11-09)

2-46



STANDARD PARTS

355019 - CE

Fig. 23 - Recovery Tank Group

Ref. Part No. Description Qty.
1 1019913 Tank, Recvy [Europe] 1
2 1013874 Cover, Tank, Recvy, Ce 1
3 222529 Hinge, Leaf 2
4 222463 Screw, Flt, M8 X 1.25 X 20, Blk 2
5 1012055 Hinge WIdt, Cover 2
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 12
7 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 12
8 1018304 Hinge, 10mm Pin, Crs, Blk [T7] 2
9 393135 Screw, Btn, M8 X 1.25 X 20, Blk 4

10 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
11 1016430 Screw, Btn, M8 X 1.25 X 25 4
12 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
13 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
14 1016855 Plate WIdt, Seal, Tank 1
15 1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 4
16 1016871 Spacer, Seal, Tank 2
17 397255 Spring, Cmpr, 0.850d .08wir 2.0l 2
18 605385 Washer, Flat, 0.69b 1.50d .05, Ss 4
19 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
20 77270 Screw, Hex, M8 X 1.25 X 60, Ss 2
21 1017705 Pad, Rbr 1
22 1011752 Hinge WiIdt, Tank 1
23 1011753 Hinge WiIdt, Tank 1
24 1017000 Angle, Sppt, Tank 1
25 1017668 Bracket WIdt, Tank, Sppt 1
26 1037821 Filter, Panl, Dust, 2.3 X 4.5 X 6.4 1
27 1016392 Gasket, Fltr, Tank 1
28 1014026 Hose, Vacuum, 1.50id X 057.11, 2cuff,Blk 1
29 1001992 Clip, Hose, Gripper, 1.75id, Blk Ny 2
30 391403 Screw, Pan, M4 X 0.7 X 8, Ss 4
31 385685 Sensor, Level, Liquid, 14vdc 1
32 1019014 Arm, Tank, Retaining 1
33 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 2
34 1016430 Screw, Btn, M8 X 1.25 X 25 2
35 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 1
36 09010 Screw, Hex, M8 X 1.25 X 25, Ss 1
37 01685 Washer, Flat, 0.31 Ss 2
38 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
39 1017590 Plate, Hinge 2
40 1011536 Hinge, Tank 2
41 1014079 Clip, Grip, Hose, 1.50id, Dbl, Blk Pyp 1
42 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

Serial number (00000-01860)
Serial number (01861- )

T7 331046 (11-09) 2-47



STANDARD PARTS

Fig. 24 - Vacuum Fan Group

2-48 T7 331046 (03-09)



STANDARD PARTS

355020 - CE
Fig. 24 - Vacuum Fan Group

Ref. Part No. Description Qty.
1 1021064 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] 1
2 1015506 Screw, Pan, M5 X 16, F/ Plstc 4
3 19066 Washer, Flat, #10 4
4 1011127 Plate, Mtg, Fan 1
5 1013611 Seal, Cover, Recvy 1
6 1014858 Gasket, Adapter 1
7 1014711 Adaptor, Hose 1
8 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
9 01684 Washer, Flat, 0.25 Ss 9
10 07790 Nut, Hex, FIng, M6 X 1.00 9
11 1011140 Seal, Fan 1
12 1011103 Bracket WIdt, Mtg, Fan 1
13 1011093 Isolator, Vib, .75d, M6 Stud Both Ends 3
v 9003365 Insulation Kit, Acstc, Vacfan 1
A 14 1028514 Insulation, Acstc, Vacfan 1
A 15 1028515 Insulation, Acstc, Hsng, Vacfan 1
16 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 41169 Nut, Hex, Lock, .25-20, NI, Ss 1
18 1011159 Hose, Vacuum, 1.5d X 8.3, ClIr, Blk Wire 1
19 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 2
20 80491 Sleeve, P/M, 0.375d 0.250b 0.16l 430ss 1
21 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
22 1015803 Bracket, Mtg, Stop 1
23 1015808 Plate, Mtg, Tank 1
24 01684 Washer, Flat, 0.25, Ss 2
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
26 1026322 Bracket, Mtg, Stop 1
27 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
28 01684 Washer, Flat, 0.25, Ss 2
29 80491 Sleeve, P/M, 0.25b 0.38d 0.2] [430ss] 1
30 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
31 1026270 Bracket, Arm, Prop 1
32 1026986 Screw, Trs, .25-20 X 3.00, Phl, Ss 1
33 578579 Spacer, 0.25b 0.88d 0.50I 1
34 140154 Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
35 140053 Washer, Flat, 0.28b 0.88d .12, Ss 1

Serial number (000000-001173)
Serial number (001174~ )

T7 331046 (03-09) 579



Fig. 25 - Solution Tank Group

STANDARD PARTS

N
A

A/
<¢.$.vs. d\‘

JAY

N

T7 331046 (03-09)

2-50



STANDARD PARTS

Fig. 25 - Solution Tank Group

355021 - CE

Ref. Part No. Description Qty.
1 9003147 Tank, Soltn, Disk, Hg, Afmkt, Ce[T7] (Disk Scrub Head) 1
1 9003148 Tank, Soltn, Cylrcl, Hg, Afmkt, Ce[T7] (Cylindrical Scrub Head) 1
2 1012505 Cover, Tank, Soltn [T7] 1
3 1014850 Catch, Cover 2
4 1020292 Plate, Cover, Tab [T7] 2
5 1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
6 1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
7 1021677 Rivet, Blind, .156dx0.55x.38d, Ss 10
8 1014072 Bracket, Mtg, Tank 1
9 1014072 Bracket, Mtg, Tank (Disk Scrub Head) 2

10 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 8
11 1011885 Cap, Tank 1
12 1019013 Arm, Tank, Retaining 1
13 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 3
14 1016430 Screw, Btn, M8 X 1.25 X 25,10.9, Blk 2
15 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 2
16 398770 Strainer, Soltn, 80mesh Cyl 1.3d 3.5l 1
17 377349 Fitting, Plstc, Pf12/Pf12, Bh 1
18 73468 Fitting, Plstc, E90, Bm10/Pm12 1
19 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
20 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
21 1019879 Conduit, Nylon, .50d 3.0l 1
22 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
23 385685 Sensor, Level, Liquid, 14vdc 01a .62-11 1
24 1014825 Hose, Mold (Disk Scrub Head) 1
25 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w (Disk Scrub Head) 2
26 140932 Latch, Draw, Soft, Rbr W/ Keeper 2
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
28 1035394 Washer, Flat, 0.17b 0.38d .04, Ss 4
29 01685 Washer, Flat, 0.31 Ss 4
30 09740 Screw, Hex, M8 X 1.25 X 20, Ss 12
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr (Cylindrical Scrub Head) 1
32 41440 Fitting, Plstc, Str, Bm10/PmO08 (Cylindrical Scrub Head) 4
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88D, .31W (Cylindrical Scrub Head) 4
34 1035355 Hose, Afmkt, Pvc, Clr, 0.621d, 02Ft (Cylindrical Scrub Head) 2
35 63810 Clamp, Hose, Wormdrive, 0.56-1.06d, .56w (Cylindrical Scrub Head) 1
36 130773 Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D (Cylindrical Scrub Head) 1

T7 331046 (03-09)

2-51




STANDARD PARTS

Fig. 26 - Tanks Drain Group

2-52 T7 331046 (9-05)



STANDARD PARTS

Fig. 26 - Tanks Drain Group

355022

Ref. Part No. Description Qty.
v 1 1014274 Hose Assy, Drain, 26.3I 1
AV 2 1008639 Cap, Drain Assembly 1
AA 3 1019563 Strap, Drain Cap 1
AA 4 1008637 O Ring, 1.48” 1d, 1.76” Od 1
5 14432 Clamp, Hose, Wormdrive, 1.81-2.75d, .56w 2
v 6 1014268 Hose Assy, Drain, 29.6l 2
AV 7 1008639 Cap, Drain Assembly 5
AA 8 1019563 Strap, Drain Cap 1
AA 9 1008637 O Ring, 1.48” 1d, 1.76” Od 1
10 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 1
11 222793 Clip, Hanger, Hose, .38d Hole, Ss 2
12 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2

T7 331046 (11-06)

2-53




STANDARD PARTS

Fig. 27 - Rear Squeegee Lift Group, Disk Scrub Head

2-54 T7 331046 (03-09)



STANDARD PARTS

355024

Fig. 27 - Rear Squeegee Lift Group, Disk Scrub Head

Ref. Part No. Description Qty.
1 1009268 Actuator, 12vdc, 40mm Strk 750n 1
2 1009356 Pin, Clevis , 10mm X 40l 2
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 94877 Pin, Clevis, 10d X 50l 1
5 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
6 1012607 Housing, Spring, Sqge Actuator 1
6 1031028 Housing, Sqge, Spring, Actuator 1
7 1016639 Spring, Extn, 0.750d X 0.11wir, 4.5l 2
8 96184 Pin, Clevis, 12d X 100I, PI 1
9 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1

10 1031379 Arm WIidt, Sqge, Rear 1
11 1013515 Bushing, Flex, Ure 2
12 1010401 Pin, Clevis, 16d X 150l 1
13 02942 Pin, Hair Cotter, 0.62 D .120 Wir 1
14 1011561 Caster, Swivel, 50d, M10 X 1.5 X 30 Stem 2
15 41619 Washer, Flat, 0.56b 1.38d .11, Ss 4
16 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2
17 07787 Nut, Hex, Std, M10 X 1.5, Ss 2
18 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
19 1018725 Channel, Arm, Lower Sqge 1
20 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
21 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
22 1020182 Spring, Cmpr, 20mm D X 44mm L 1
23 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
24 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
25 1020168 Molding, Afmkt, Trim, Pvc, .08-.11, 1ft 1

Serial number (000000-000979)
Serial number (000980- )

T7 331046 (11-06) 2-55



STANDARD PARTS

Fig. 28 - Rear Squeegee Lift Group, Cylindrical Scrub Head

T7 331046 (8-07)

2-56



STANDARD PARTS

355025
Fig. 28 - Rear Squeegee Lift Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1028997 Support, Frame, Sqge 1
2 1028998 Support, Frame, Sqge 1
3 09291 Screw, Hex, M10 X 1.5 X 20, Ss 6
4 01686 Washer, Flat, 0.44b 1.00d .08, Ss 7
5 1029072 Bracket WIdt, Actuator 1
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
8 1009268 Actuator, 12vdc, 40mm Strk [750n] 1
9 1031028 Housing, Sqge, Spring, Actuator 1

10 1032539 Arm, Spring, Mtg 1
11 1016639 Spring, Extn, 0.750d 0.11wir 04.5I 2
12 1018483 Pin, Clevis, 12mmd X 100mml 1
13 08182 Pin, Cotter, .125 X 1.00 1
14 1032452 Arm WIdt, Sqge, Rear, Cylrcl 1
15 1013515 Bushing, Flex, Ure 2
16 1011561 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
17 07787 Nut, Hex, Std, M10 X 1.50, Ss 2
18 1018725 Channel, Arm, Lower Sqge 1
19 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
20 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
21 1020182 Spring, Cmpr, 0.700d, 01.7I 1
22 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
23 1010401 Pin, Clevis, 16mmd X 150mml 1
24 02942 Pin, Cotter, Hair, 0.62d .120 Wir 1
25 41619 Washer, Flat, 0.56b 1.38d .11, Ss 4
26 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
27 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
28 94877 Pin, Clevis, 10mmd X 050mml 1
29 1032733 Pin, Clevis, 10mmd X 070mml, PI 1
30 1032732 Pin, Clevis, 12mmd X 070mml, PI 1
31 41619 Washer, Flat, 0.56b 1.38d .11, Ss 1
32 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
33 08182 Pin, Cotter, .125 X 1.00 2
34 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
35 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1

T7 331046 (8-07) 2-57



STANDARD PARTS

Fig. 29 - Rear Squeegee Group, 650 mm

A
b

Lt

@ \\
\\ \

‘ %\Hﬂ}

A

\

\

W\ W /

W
V-8
\

2-58 T7 331046 (11-09)



STANDARD PARTS

355026
Fig. 29 - Rear Squeegee Group, 650 mm

Ref. Part No. Description Qty.
v 9000139 Squeegee Kit, 650mm, Ci [T7/Ssr] 1
A 1 1001468 Frame, Sqge, 700mm 1
A 2 1012934 Plate WIdt, Sqge, Retainer, 700mm 1
A 3 1054375 Knob, Star, 2.75d 4ear 1.11 M8x1.25,Thru 4
A 4 390943 Blade, Sqge, Front, 700mm Linatex, 35.0I 1
A 5 390942 Blade, Sqge, Rear, 700mm Linatex [37.5]] 1
A 6 1033158 Strap Assy, Sqge, 700mm 1
A 7 1010560 Wheel, Bmpr, 80d X 25w, Non-Marking 2
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
v 391384 Squeegee Kit, Oil-Rstn, 700mm 1
A 13 391377 Blade, Sqge, Front, 700mm Oil-Rstn,35.0I 1
A 14 391378 Blade, Sqge, Rear, 700mm Oil-Rstn[37.0I] 1
v 391386 Squeegee Kit, Tile, 700mm 1
A 15 390943 Blade, Sqge, Front, 700mm Linatex, 35.0I 1
A 16 390936 Blade, Sqge, Rear, 700mm Gum Rbr [37.5I] 1

T7 331046 (11-09) 2-59



STANDARD PARTS

Fig. 30 - Rear Squeegee Group, 800 mm

2-60 T7 331046 (11-09)



STANDARD PARTS

355027
Fig. 30 - Rear Squeegee Group, 800 mm

Ref. Part No. Description Qty.
v 9000145 Squeegee Kit, 800mm, Ci [T7/Ssr] 1
A 1 1012964 Frame, Sqge, 800mm 1
A 2 1013395 Plate WIdt, Sqge, Retainer, 800mm 1
A 3 1054375 Knob, Star, 2.75d 4ear 1.11 M8x1.25,Thru 4
A 4 390923 Blade, Sqge, Front, 800mm Linatex, 41.5I 1
A 5 390922 Blade, Sqge, Rear, 800mm Linatex [44.0I] 1
A 6 1033102 Strap Assy, Sqge, 800mm 1
A 7 1010560 Wheel, Bmpr, 80d X 25w, Non-Marking 2
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
v 391383 Squeegee Kit, Oil-Rstn, 800mm 1
A 13 391379 Blade, Sqge, Front, 800mm Oil-Rstn,41.5I 1
A 14 391380 Blade, Sqge, Rear, 800mm Oil-Rstn[44.0I] 1
v 391385 Squeegee Kit, Tile, 800mm 1
A 15 390923 Blade, Sqge, Front, 800mm Linatex, 41.5I 1
A 16 390934 Blade, Sqge, Rear, Gum Rbr, 800mm[44.0I] 1

T7 331046 (11-09) 2-61



STANDARD PARTS

Fig. 31 - Circuit Board Group

2-62 T7 331046 (11-09)



STANDARD PARTS

Fig. 31 - Circuit Board Group

355028

Ref. Part No. Description Qty.
\Y 1 9006882 Controller Kit, Repimt, Ci [T7 Disk] 1
A 2 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 4
A 3 1019218 Washer, Flat, 0.14b 0.31d, Nyl 3
A 4 579211 Nut, Hex, Lock, M3 X .5, Ss 3
A 5 1016825 Support, Circuitboard 2
A 6 3701.6 Screw, Pan, #06-32 X 0.38, Phl Ss Shtmtl 2
A 7 07785 Nut, Hex, Std, M6 X 1.0, A2, Ss 4
A 8 1057560 Washer, Flat, M6.4b, X 16d X 1 Ss 6
A 9 32982 Washer, Lock, Int, 0.25 2
A 10 55248 Mount, Cable Tie 1
A 11 1017754 Panel, Widt, Cntrl 1
\Y 1 9006881 Controller Kit, Replmt, Ci [T7 Cyl] 1
A 2 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 4
A 3 1019218 Washer, Flat, 0.14b 0.31d, Nyl 3
A 4 579211 Nut, Hex, Lock, M3 X .5, Ss 3
A 5 1016825 Support, Circuitboard 2
A 6 3701.6 Screw, Pan, #06-32 X 0.38, Phl Ss Shtmtl 2
A 7 07785 Nut, Hex, Std, M6 X 1.0, A2, Ss 4
A 8 1057560 Washer, Flat, M6.4b, X 16d X 1 Ss 6
A 9 32982 Washer, Lock, Int, 0.25 2
A 10 55248 Mount, Cable Tie 1
A 11 1017754 Panel, Widt, Cntrl 1
12 76426 Washer, Sealing, 0.28b 0.75d Ss/Neo 6
13 1019083 Seal, Cut 1
14 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1
15 01685 Washer, Flat, 0.31 Ss 1
16 1017880 Seal, Strip, Adh 1
17 1036368 Cover, Panl, Ele, Afmkt, Na, Ce, Tj 1
18 24199 Screw, Hex, M5 X 0.8 X 16, Ss 6
19 1016865 Cable, Ribbon 1
20 41141 Washer, Lock, Int-Ext, 0.31 1
T7 331046 (11-09) 2-63




STANDARD PARTS

Fig. 32 - Electrical Group

2-64 T7 331046 (11-09)



STANDARD PARTS

355029
Fig. 32 - Electrical Group

Ref. Part No. Description Qty.
1 1011704 Support WIdt, Actuator (For Disk Scrub Head) 1
1 1021531 Support WIdt, Actuator (For Cylindrical Scrub Head) 1
2 54345 Grommet, Rbr, 1.62id, F/ 1.9h, .13maitl 1
3 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FlI 1
4 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
5 09740 Screw, Hex, M8 X 1.25 X 20, Ss 5
6 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 5
7 02424 Relay, 24vdc, 100a, Sp N/O [White] 1
8 01684 Washer, Flat, 0.25 Ss 2
9 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 2

10 07514 Washer, Lock, Int, #10, Ss 2
11 01689 Nut, Hex, Std, #10-32, Ss 2
12 20170 Nut, Hex, Jam, .31-24 2
13 32984 Washer, Lock, Int, .31 2
14 39349 Washer, Flat, 0.31 Sae 3
15 32490 Washer, Flat, 0.25 Std 5
16 86379 Fuse, .88 X 3.2l 100a 125vac 1
17 1018546 Bracket, Stand-Off (For Disk Scrub Head) 1
18 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
19 76062 Insulator, Panel & Switchboard 2
20 58670 Screw, Hex, .25-20 X 0.50, NI 2
21 32982 Washer, Lock, Int, 0.25 4
22 1017807 Rod, Thrd, Full, .25-20 01.0I 2
23 32520 Nut, Hex, Jam, .25-20 2
24 383720 Circuitbreaker, 5.0a 1
25 383722 Circuitbreaker, 15.0a 1
26 377433 Gauge, Hourmeter, 12-60vdc, Analog [10K] 1
27 222683 Gasket, Hourmeter 1
28 09146 Screw, Pan, M3 X 0.5 X 12, 4.8 2
29 39658 Washer, Lock, Int, #04 2
30 01754 Nut, Hex, Std, M3 X 0.5, 8 2
31 391915 Harness, Chrgr [T7] 1
32 1020168 Molding, Afmkt, Trim, Pvc, .08-.11, 1ft 1
33 25005 Screw, Pan, #06-32 X 1.00, 1 2
34 19064 Washer, Flat, #06 2
35 75939 Nut, Hex, Lock, #06-32, NI 2
36 600437 Switch, Snap Actn, 250vac 16a  RIr 1
37 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 2
38 39658 Washer, Lock, Int, #04 2
39 01754 Nut, Hex, Std, M3 X 0.5, 8 2
40 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 3
41 01685 Washer, Flat, 0.31 Ss 1
42 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
43 391916 Harness, Power, [T7] 1
44 222290 Diode, Ele, Plug 2
45 601359 Plate, Backing, Switch 1
46 41141 Washer, Lock, Int-Ext, 0.31 1

T7 331046 (11-09) 2-65



STANDARD PARTS

Fig. 33 - Electrical Schematic, Standard & FaST Model (S/N 00000-02999)

N ™ < n
NSR/9Zy
HOSN3S T119
[1 5] e
f A7 Nz T LNeNI Bivea
1NdLNO VR [Zo (go/B1 V-ia A \ W Tl EA/VEI SN 271
\ B =) W/ 1€ ¥ar| 915 TILLOHHL GIYIN
N
8 NA/ze Nga/2l 0 i NHE/VER|
Ell
B dNV 22
d_HOLON
NOLLMNEHSNd MS NHOH
N29/32% _.Et Td NVL/0E or-or | AS NHOH Y OVA [For  wNa/TT [ vV MNd/V@11 v-id Vlﬁ H_IA &1d
=
T R
HLVd MOVAA Y @ [A/8¥1 RETVAITZ 280 1
WON- LSdS NS
NI9/HSh [E7] v N 1HN/62 g-er | AOT T0S
HS ) 9 d HsME NIVNATE  NVL/DT
E E.Ez
WON- LSdS MS Y oy HOLDVINOD
Nu8/62r 17/ NmNGey i >528|NA Ao/8S | 1Nd 0 V ¥ HsNa NIVN [E8° 1Fm/6 Vi Vl_H 7] 0L 3nd
a NO1193NNGD
QNS ONNOYO AMELLIVA m e
@ 1 HSMMg NIVN
a1vid Lvas Am %‘,‘En_,.snﬁ z&@  \49/8 :
SSET 3 SEl o E Xolon voar 3snd |
HOLINS 1v35 N\ —
%V% T zmm_\LN Zar| 1v3s q V 1 HSRE NIVNAar §nd/Z V-id VI_H [37] g ¥ - _ T&
208 nd/Lz 2 +NE an
LEMOd J0AYZ+ AT © W
q €0
Ins V\ v + oW 021
LINOD NIVN & T8d @ 1-5d
REIYG S N fia/gz s | YOOREINI i
UIOHVHO O4VDD-NO TVNDILAD ouMI-
HLIA T3dd1N03 NHN lu.w e BV
035N 10N HOLIAS MOOTH3IN] Wid % Fid NHS/S |1z d12d ST
YOO EIN] HI9HVHD NHIFH TVN9IS ne/ve (R 15 10
- WRAE D
T AMOdWY L [Zar NH9/VS 15dS MS
AlcHNS HEMOd D180 v
E 2-ar VHO/E = i =14 AT 3N Y
| THOLIASAIN
m CEd0Hd [T NYO/9S2 ] e yg/52
HOLON T3dOdd HEOLHO
HW0END
STRVET =1 ONa HAd 1T3d06d %\ENI -@- LG
1HW/ 42
n
T =
1 AV
T¥NNGD 1¥NNGD
5 /\ aM1d H39HVHI /\
12400NVLS /e ° > a3w/81
o 9 o 8 aA 9 20A 9
=11} 1T F—=1|1)1]
1 _ g -1 _ + -1 _ v -1 _ + @

1021038

T7 331046 (11-09)

2-66



STANDARD PARTS

Fig. 33 - Electrical Schematic, Standard & FaST Model (S/N 00000-02999)

NVL=01X NH9 =G

1HM=6X% TAA=HX

AH9:8X  (Y19/E1 Adeoxs)VHO=EX

Hnd=/X Nyg=2X

n1g=gx 1034/ T adedxa) iNd= X

1SMO| |04 SD Jagunu aJ1M ayg 4o 4161p S,8U0 8Yyg UD pasbq JO|0D adlh Dl jl2ads D 8ADY | |IM SBJIM Ja4U40 ||V *2

- Rueggoq ymase1 ¢ + Aaejsog g3d/g

o1

div 1H917
Ya/El ¢ o IB/VEES Tz T VH0/VEEE N 1 TIA/VERT 3 3 REIVETa}
LNS
dq
H37IMOYd NeoH
ve-sg| N30 NeOH [rer VHO0/€2 &7 1 ET
SHOLVIIONI e-pa| N30
z-ad| N30
yoRa e er@
cLiva B2-5d | M_Hmnn_mon_ 1ndlng 3789v-NMd 38 1SNN
iy 5 K dhNd 1SV
CEU
B2-Bd | l
MO10ZH Wun mﬁm._ 1 NM/LSVA Iez-or Nug/2z ol VI_H@H_IA ¥-1d REIVZTa1
037d31S3N0 -Bd |
MO TI0S ke-id i
j#nm_m.__ rzar| 031 HILIN HNOH
oar] i@l
3NV Shi =i )
-Sd
I%._m.__.._mm L1-8d | ﬂwIMJ H3LIN HOH [vi-er MNI/ 12 =1 .
a3naa - mnmm._ 1-1d 3A/arT
i1l vl -
HONOL +iiva 2rai] S1C 2 WNd @EIsTNN [ear
1 N30
HOIHOZH 2] BoT
ISVFHO00H -5 avH
35V3IHON10H “u % e e
15vd o 2MS
m_m<u_xau_§ o % XVA V4 o1
Wd HOLOW
3SVIHINL[JO | YMS
T | PS4
S3HILIAS avH 1HM/61 9-1d E v-1d
62589L - 10dS MS )
] zZ-or | A3d
R = Ne9/5E 33933N0S Ae-ar AO/81
K o
“_ m w 1-id
ohs W4 HOLON XVN V1d 9°1
a3sn LON Tmeer | OMA 33033N0S [zi-er  ynd/Z1 V-id VIWQMIA B1d
3ATIVA AION305
70S H3LVM [v-ar ng/91 T M / W 1-1d THA/HY D
Z270Ss
AN ™ <

1021038

2-67

T7 331046 (11-09)




STANDARD PARTS

Fig. 34 - Electrical Schematic, Standard & FaST Model (S/N 03000-03499)

(4] (3} < n
83|0A ’
Ya/een ¥z Rjddo pesnun 41
HOSN3S TII9 *pe|qos|p S| |edoud
*S3|0A G'0 WYY SS3| S| u [
N9 [gig YE-9r 40 EE-O JI 1NdIN0 IWVHE [Z-& Ng9/SI A3A/VEL
AR5 NUB/<E eE-or | LNdNI 3xvde GIHLN
9 VA NZE  NEE/ZI NHE/VEZT
\ M g WNUIEEer| 915 TILOHHL o Zn
Hhd
V-id
V OVA [T&  HNJ/TT Wd/vatt V|_HGH_|A
Zn
REIvZe]
ida 10
NOLLNBHSND NS NdOH HIVd YOVBAS [erer  —@i/a@pl STV T
o o NS NHOH 280
Ya/0e1 T2 L2 T NV1/0E o1
= I\
N
WON- LSdS NS 8 Y HSNHA NIV fyer NVL/01 m
dNV 0
Y IE/FET OV TAN/62  oer| MO T0S N HoLon
NS YOLIVINOD
WON- 1SdS MS vV d HSNEd NIVA [ [HM/6 VIm oL 3snd
NOL[133NNOD
1 azeen WV Nd8/vazy ~ 1-d Ad9/veBez2 MMEQ\NN e-a| nd 10310
= NS = 8 71 HeNka NIVA (=& AHo/8
ONIOYD oWV DE
aLvid LV3S aqEo a3 Wd MOLON IS voa1 350 _
AV FION 1-1d
a B DAz il
HOLIAS LV3S ¥ 7 HSNHB NIVW/[T-e0  und/L "’ Ted
ain
Ya/E1 veo/aeE Ot Nao/acz o ow| VB !
o4 - HIMOd JOAYZ+ AT EY I o
egp|ndod puo oszzzz-
on eAdwed aezzzz mu..”_ Jp—
/_\ andur s1 g-or Ji INOD NIVA [Ear v
AD0THIUINI HISHVHO
REIVZ-1 ~ W Aa/gz e | WOREINI GUIMI-NS
s il TRV
AV NZD/S e
YIDUVHO_QHV0a-NO il TR Is 9]
N0 NI Goen TR aMOTdVT  [Tier HYER LMD
HOLIMS Y50 ™3LNI NHO/VE 155 MS
sasaet = A1ddNS HIMOd J[9071 [rzer VHO/E v Ot ot
THOLIMSA3IN
Z13d0ud [Torr NE9/852 ¥18/5e
AVI3d
advoa
YOL1ON_T3dDYd EOIVHD
L NO| | ] ] QHvOa-ND
YE/VET [ ONO HMd ~ IEd08d [Z-0iF 1ax/av2 Wv ._._._s}.NA TNO1LdD
n
E1L] N\ e el
TPANGD THNNGO _ e
N < oNld LIOHVHI < SovTE
T p440MNV1S B/Er oA 9 2aA 9 oaA 9 /8l
OaA 8
| _ _ _ | _ _ _ | _ | _ _ _
1 _ . -1 _ * -1 + 1 _ * =73

1053088

T7 331046 (11-09)

2-68



STANDARD PARTS

Fig. 34 - Electrical Schematic, Standard & FaST Model (S/N 03000-03499)

NVYL1=DTX N9 =5%
1HM=6% T3A=pX
AH9=8X IME/ET 3de0x3| yHO=EX
HNd=LX% NYg=2%
n1g=9x 1034/1 3de9%3) YNd= TX
1SMO| |0} SD JOQUNU BJIM 8 0 3161p S,8U0 dY3 UC PAESDQ JO| 0D BJIM D1 4108dsS D SADY || 1M S8JIM JAY30 ||V *2
1104 q ! Yy Jo 3101p s,
940499 SO UlDWad || (M MIE/E] PUD @/1 T
A Ho11
YIG/8ET ¥18/VEE] = i VHO/VAEE =Ny EA/NET REIVE]
NS
NiOH
1 L 151
] Nado d371MOdd NeOH
: Nada ) VHO/EZ QeI
z=ea| N30
== N
ezoa]| N3O 1NdLNO ZGV-ANd 38 1SN
Szwd ] N30 dnd_1Sv4
zag| N0
S o T Nhd/LSVd (S Nga/ze WVl_H H_lA A9
£ 1
o a e
] 2091
= zian YALIN ¥NOH
| €11
siad] e )
Ztad “m.wmu_ H3ALIN HNOH [viar W/ 12 21 G
3 so: ( i el
St SIEn
gEN e 9 "
Zod] mnmﬁ._ 2 NNd Q3SONN [@er
17-8d N30
01-8d 80T
8-9d
HONOL ow 409 QV3H/[Z&  NVL/0Z
Ll g
= 23 XYM V14 OF
Tl Eng Nd HOlON
PAS
zed | oo,
\_m — QVH [@or  IAm/eT aun) 1
62589L - 10dS AS o,y 000
A
T\o¢ oS = 3I0JVS [e-ar rmo/a1
¥/ET CENIN
mg
onS WJ HOLON XYM VU 871
Divag _|
N1a/VET == N VHO/EE | aMd L 39T[WSAz-a und//Z1 FQHTA
SMS
3AVA QIONTT0S
F0I0H) VNOIS DivEE ILVNMILTY
70S HALVM [ve e A / Wv W\AHT |
Z10s
(3} <

1053088

2-69

T7 331046 (11-09)



STANDARD PARTS

)

Fig. 35 - Electrical Schematic, ec-H20 Model (S/N 03500-

N (3] < 7o) ©
1045 MS
T.%Iv 1—£d Nuossg  zeor| A DTS _A2—5r Ax/Br
E yoLon XVA V14 91
NHB/T¥ —2d
i< N -
IS 3303308 1715 wnaszt v-id
asn LON | G
[~ Nga/acy
YDSNES TID 108 ¥ALVM ﬁ_ o
™o [goig
<A 2-1d Neg/ze EE—5r | NNl Divea
1ndLnD 3ive tSY T'h
<o e VeS| a8 TLios
HMd o 8 OVA/
zn
AT NOLLNEHSNA NS NYOH
f@a75zr [ R NVL/0C DI=57| MS NYCH v VA =g NaZi gm}m:
4
VSL ¥8 LD
HLYd YOVBAL [ T—Br I8 R/ovi—2ed - i
NOW- 1SdS MS 789
7 Mo 108
NYB/HZY a-1d iﬂz v-id 1HM/6z B-9"
p-0 Y HSPHE NIVW15 oy o1
v 0F !
WON— 1Sd3 MS N wolor w
Aﬁuﬂlv|<m§. AT <& KES/RT 07| T4 IR >
g NuB/ =] e Au/ V ¥ HSMEE NIVA [ s B-id /] v—id
m._.<._mz.w¢wm ___zaw_%z AU LoV
*ONO 8 1 Honua NIVA NOLLTINNOY
5o INVYd 3LON C—6r AdS/8 "lopita
1s -VOOL 35nd _
ELNNOO . 0INNDO HOLIAS Llv3s VBNNDD s i =39
N98/Tv 8 <xn_\oun 1-td \_.olﬁ N3y v <&vnasz =% Y1 SR NV A ) 7 H
awn
N
MIMOd DAAVZH AT T38/08
VOB ND OUS (H
J 2057 dv ozL
MODTHIINI ¥F0AVHD -
TA/GY 12 g N Ta/vza—or | FODTIIN = 53 +
b i-ld
HIAVHO (A0SO VNOLLJ
az6n 10N HILIMS Yakwr Mg Y
w250, 10N HOLINS NYLZY TYNOIS mervy W2/ W ” Gﬁmr Td_a@a/vl
SE=5T | QMO 7T o as
ATddng HILINSADI 1Sg5 MS
H3M0d_ONI01 [57=5r Vaa/e o g bW EAv [ 9N uﬁ_”__uvé
e oy Ne/B52 B/52
NS Ihd T A, 7€ -@- i uzouvip | 1
YRVl IF @IVOE-ND
@ivoB ND OIS 19 YNDILAO
n
it E N Emm
SZNNGO TNNOO 3504
L/ 190G 1S Y Y Ve
VT SF8/3ET 8 7 @/
*ONTd MIBUVHO
11— [iF—= 1 =11
SR %] = _. | _. -1 _. -1 _. :E=A)
20A 9 A 9 2aA 9 20A 9

1054311

T7 331046 (11-09)

2-70



STANDARD PARTS

)

Fig. 35 - Electrical Schematic, ec-H20 Model (S/N 03500-

ﬁl T3 |~
Q T30 _
i L-sr Ay '
_ v 7= w _
s-9F — [om
! oot URVS !
_ _ g vds — _
/gl 8-or 9-9F — [wnd7z I
i HOLING a5 |
' HSN14 OCTH-—2® vV vdS [l
_ 22 Ws | — v-er E-9r ™ [X¥o7e _
[} 6MS 3NIVA OZH—o@ |
| a0 i
_ 2-9r NES _
“ v.Ios = “
SININOWDD | 1-or ma’s N
IInaomN oeH-» Lo 4 -
v @@
ND N@o/s| — ¢-Sr
e a3
- 8 e S n_«ﬁ 10"
=
a aI1 NED/NSOL 11 BVl
@ ow| S
did NDLINAS
1Nd1N0 dANd m®u
HOLIMS 3MNSTINd g-or — © ux
N3LSAS OzZH—® mw 3HNSS3Hd ﬂ
FT] Tm/ee| — 9750 LAdLNO WY NgB/SOL AV
oms L5 & AL
ye/xer| — 9-SC Ja0N__ Wav1V_OzH-oe
T aNo o1-sr V)
_| —g-5r
TR/ e1-sr— TIA/BYS
. AvZ YOI 35N4
ez | S0 Quvog "IOHINGO H-ar— TBAAYE TS oxu/.._\o NHB 23
dNY ONIHSV14 -
Torasact’” s veel =2 @TE ﬁ 940/ VEEE 1-2d Em‘ 1=1d  3A/varl REVVZET)
a1l
¥OLVIIONI - N30 N
5 3D NOH [e1 5 sw ez e LT RIVZT!
N3dD MW
TINVd Fa=2e Bitn 'S
HONQL o] N30
sLiva m” (i
WAIO3N ALYM &8
oG b WA OTH-® [ NE 22
MO ¥3LYM 1031 o0 NaB/Zz
g31 d3LS N0 Pk
MO NOILN0S /e
a37_15pd FAXiey]
TN IRAIN =%sH ‘can
11V =5 o
HOIH Junss3ud _NMOd =25 ¥141 ¥3L: woH ___|
zllve = R TBA/arL
ANIGIN 3iNSSTId NMOJ =29 e
MO 3uNSS3yd nzﬁ.Mm = wm_w._._
v1Lva =22 N340 T Wid @SN [——
=55 N3dD
BQ3]
HOIH ¥ILVM INS
3SVIOI0_NILVM M3
dIISINO =9 ZMS £ L P T
35vE030 H3IVA =oal NS Nd MOLOW XVN ¥14 0L
38VIH0IA TGS NMOT NS
GVINONI 3UNSSI¥d NMOT $=75] opac+ VM 7 mRa e )L V-id
SIHOLIMS
- N ™ < [Te)

1054311

2-71

T7 331046 (11-09)




Fig. 36 - Wire Harnesses Group, Main (S/N 00000-00386)

STANDARD PARTS

a
—————— -ﬂ 4-4 M3IA 335
—— — “ﬁ-‘ 9d mﬂm ivod .
F| G ([ ’
' @ v
5
SHOLOW %%L._-%EZL
- HSAUE Nvd
G oz L . J
nm:z_”_.zon +_Hn_H_+ ) _mmm_ ) e, Tﬂ_
_: ICIE! \_ 0 (e HILIMS dO1S
b al> E KINHA
I-d ¥-d I-d 2-d  1-d 2-d E_ H@
i - e ~ I > N4
__ [ = o @ A
v /oYM
H_M_EEzou ¥ ,
SRR GHRNNNNRI | | D | ——

\) SO
o o 2s

o @q AL

o @ IHO1IMs

1
v
29 150 m
a vLa 9 Tiviaa

YOSN3S
9
2n

T7 331046 (03-09)

2-72



STANDARD PARTS

Fig. 36 - Wire Harnesses Group, Main (S/N 00000-00386)

SW2
CONN8
SEAT
SWITCH
HARNESS

s<o

F‘
% o X |

E‘ :©

STANDOFFI
GROUND

(2]
"

INTERL OCK
SWITCH

X
ol
[=][=]

Swi
B H
@ (=, =
m
| 5]
o
Lt 4 Oox
Sel
g [ o
4
: 2]
(= a
Iy a ™ &
< o(m o4,
19, Y i<
[ < < Fo%S
8] 5%
. o g
n

D2

O®
®

(=)

DI
(el=]
DI D2
MAIN CIRCULT
CONTACTOR BREAKER |

H
&)

DETAIL D
ROTATED 90°
CONTINUED

T7 331046 (03-09) 2-73



STANDARD PARTS

Fig. 36 - Wire Harnesses Group, Main (S/N 00000-00386)

SW4
SOLUTION

DETAIL G
CONTINUED

Ref. Part No. Description Qty.

1 391950 Harness, Main, [ T7/SSR ] (Replaced by Kit #9001454) 1
Serial number (00000-00386)

2-74 T7 331046 (03-09)



STANDARD PARTS

Fig. 37 - Wire Harnesses Group, Main (S/N 00387-03499)

(o] | ez | o]

s

d010N
T13d0Hd
NVd
VA
g 40 2 LITAE )
NO_GanNLLNOD
a 7Ivi3a

E|[E]

3 HOLINS d01S
>uz”%mzuzm
0 [+ WY

I > %@ HILIMS
\ - @ fu

:.

—

H
2

H
2

NO Q3 NNLLNOD
D TvlLaa

I\ e %ﬂ NoLLNB

NHOH

o () &

jeaset ; o OV
H_H_ @ IHILIMS

HOSN 35
18
2n

2-75

T7 331046 (11-09)



STANDARD PARTS

HOLIMS av3HENYoS

AD0HILNI
H39HVHI

By
o IMS E H _._mw_“-nwzu_mm mo._.zuu_m._zzau
14400NVLS ﬂ n G55))
a v
_ DIOMOIO)
® gy O [=][=]
3 e

Y K

egl]
\ o 9 40 T L3ITHS

WNodd dInNLLNOD
0068 @ILYLOY
a TIvLad

>

°8 IR,

Fig. 37 - Wire Harnesses Group, Main (S/N 00387-03499)

Y3ILIN dNY Ol
HNOH dNY g 2 YIiviva
IH I» ¥3)v3IuE 10NJHI3
LINJOMI] cad
HOLIV.INOD 189
NIVN E
VIN

S<o

==o|E| @3

mZ=2

T7 331046 (11-09)

2-76



STANDARD PARTS

Fig. 37 - Wire Harnesses Group, Main (S/N 00387-03499)

0
=
a
==}
=
£
a
£5 Fhg
"3 [l
of = - 2 ! 'l'
&= B = — = He= 2
g2 % L= s |
EE P, o I:EE";—J
i - = g2 282
[ 2 [H=] o
32 A HE ok
= 48
E2
T
Ref. Part No. Description Qty.
\Y 1 391991 Harness, Main, Disk / Cylrcl [T7] 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 1

Serial number (00387-03499)

T7 331046 (11-09) 2-77



STANDARD PARTS

)

Fig. 38 - Wire Harnesses Group, Main (S/N 03500-

NO Q3NNLLNOJ
0 mvi3a

0 TvL3Ia

Y0LDINNDD
Lnd1no

jigl

SHOLON 73d0Hd
HSAHE NV
A

HiH

Hi|H

/0YYMY¥04
o (=) WS

> %q zm.b._n.mm
.| e 25

&

)]

2 OY e
a ©

AN

1052906

T7 331046 (11-09)

2-78



STANDARD PARTS
Fig. 38 - Wire Harnesses Group, Main (S/N 03500- )

w

o, TZo
e
wo,

u“ﬁgg

@ =]

oND| |enD
STANDOFFI
BROUND

s

ACT
A B
MTRE
SCRUBHEAD
LIFT
ACTUATOR

2
uIT
REAKER #2
10 AMP
i
/
N

[o]e)

][] (W@
@HE W

D2
CIRCUIT
BREAKER |

(a0

DI
MAIN
CONTACTOR

DETAIL D
ROTATED 90°
CONTINUED FROM

1052906

T7 331046 (11-09) 2-79



STANDARD PARTS
Fig. 38 - Wire Harnesses Group, Main (S/N 03500- )

-~ e
EEQEE )
izt

[=] =
2o [2]
234
" E o
—
=
=
4]
[=]
=
=
&
= = [r
.
L
= [E[F]

XD

SW4
SOLUTION

TANK L OW
SWITCH

=3

Zus
rBES
#22
=
.
=8
-
HE 1
g o
!
2
} 1052906
Ref. Part No. Description Qty.
v 1 1052906 Harness, Main [T7] 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 1

Serial number (03500- )

2-80 T7 331046 (11-09)



STANDARD PARTS

Fig. 39 - Wire Harnesses Group, Tank

RECOVERY 1
TANK
LIGHT

REVOLVING A 1

HXéEQSS
el me ’
LIGHT [
SWITCH A |3384 Hel
qﬁb 28BA
RECOVERY
TANK
FULL
SWITCH
355031
Ref. Part No. Description Qty.
1 391913 Harness, Tank [T7] 1

T7 331046 (03-09) 2-81



STANDARD PARTS
Fig. 40 - Wire Harnesses Group, ec-H20 Option (S/N 03500- )

ec-H20
MODULE

WIRE TERMINATION FOR "N’ PLUG
o
POSITION# WIRE # DDDDDD
ALARM  CONNECTOR END VIEW

u WITH WIRE LOCATION

1
2 95

3 a8 (COMPONENT END OF CONNECTOR)
4 22 N

5 1 7% 101

6 13X

7 101

5 —

9

9 |
K

PRESSURE
SWITCH 12X30.0
DD,
] 250
NEGATIVE ~ MAIN A
STAND-OFF CONTACTOR
= o
2X 200

WIRE #52
POSITION [B]
ég] - ; } FILTER
9] CAPACITOR
WIRE #1058
WIRE #54 POSITION [B]
POSITION [A]
D
SOLUTION
LED |E | } PUMP
WIRE #104B
POSITION [A]
MAIN HARNESS
1 CONNECTION
ENABLE SIGNAL)
#22
POSITION B
1050394
Ref. Part No. Description Qty.
1 1050394 Harness Assy, Wire [T7 Ec-H20] 1
1051053
Serial number (03500- )

2-82 T7 331046 (11-09)



STANDARD PARTS

Fig. 41 - Label Group

355032

Ref. Part No. Description Qty.
1 1019559 Label Set, Info/Hzrd, Ce 1
2 1056322 .Label, Model, Side, White [T7] 2
2 1056545 Label, Model, Side [T7 Fast] 2
3 1047746 Label, Logo, 06.91, White, [Tennant] 1
4 1047747 Label, Logo, 06.91, White, Hg, [Tennant] 1
5 1050001 Label, Side, Ec-H20 [T3/T3e/T5/T7 ] 2
6 1050008 Label, Front, Ec-H20 [T5/T5€] 1
7 1050003 Label [User, Attention, Ec-H20] 1

T7 331046 (11-09) 2-83



STANDARD PARTS

2-84 T7 331046 (03-09)



OPTIONS

SECTION 3

Contents Page
Fig. 1 - FaST Group, Disk ScrubHead ......... 3-2
Fig. 2 - FaST Group, Cylindrical Scrub Head ... 3-4
Fig. 3 - ec-H20 Group, Disc ScrubHead .. ..... 3-6
Fig. 4 - ec-H20 Group, Cylindrical Scrub Head .. 3-8
Fig. 5 - Battery Charger Kit, On-Board . .. ..... 3-10
Fig. 6 - Battery and Charger Group 255Ah/5H . 3-12
Fig. 7 - Battery and Charger Group 240Ah/5H . 3-13
Fig. 8 - Battery and Charger Group

24V275AhBH . ... ... 3-14
Fig. 9 - Battery and Charger Group

24V[240Ah/SH .. ... 3-15
Fig. 10 - Battery and Charger Group

24V/300Ah/SH . ....... ..o 3-16
Fig. 11 - Flashing Light Group ............... 3-17
Fig.12-BasketKit ............. ... ... .... 3-18
Fig. 13 - Documentation Group .............. 3-19
T7 331046 (03-09) 3-1




OPTIONS

Fig. 1 - FaST Group, Disk Scrub Head

3-2 T7 331046 (03-09)



OPTIONS

355033 - CE
Fig. 1 - FaST Group, Disk Scrub Head
Ref. Part No. Description Qty.
1 999005 Cleaner, Floor, Neutral [365 Fast 2x2I] 1
1 995999 Detergent, Hd [Fast, 965, 2x2 L] 1
2 1014420 Box, Holder Ce [Fast] 1
3 1016553 Seal, Rbr 2
4 1002898 Fitting, Plstc, Str, Bm04, Cplg, Fem 1
5 30013 Washer, Flat, 0.31 Fender 1
v 6 1014282 Pump, Soltn, Ele, 24vdc 1
A 9001240 Pump Kit, Head, Soltn 1
7 64778 Fitting, Plstc, E90, Bm08/Pm06 1
8 24584 Fitting, Brs, E90, Pm06/Pf06 Special 1
9 24698 Fitting, Brs, Str, Pf02/Pm06 1
10 26426 Fitting, Brs, Tee, Pf02/Pm02/Pm02 1
11 1005564 Fitting, Plstc, E90, Bm06/Pm02, Nyl 1
12 1017386 Valve, Air Vent, Float Type 1
13 43555 Clamp, Hose, Wormdrive, 1.62-3.50d, .56w 1
14 1014617 Bracket, Pump, Soltn 1
15 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
16 01685 Washer, Flat, 0.31 Ss 2
17 1015455 Valve, Check, Bm06/BmO06, 5psi 1
17 1040501 Valve, Check, 0015Psi Bm06/Bm06 1
18 607775 Clamp, Hose, Wire, .63 - .66, Blk 3
18 607775 Clamp, Hose, Wire, .63 - .66, Blk 2
19 1014295 Clip, Spring Holder Blk Vinyl Coat 1
19 573073 Clip, Grip, Hose, 1.00-1.38, Zn 1
20 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 2
21 9003005 Fast Kit, Ci, Injector [T7/Ssr Fast li+] (See Breakdown) 1
22 1006400 Hose, Afmkt, Pvc, Brd 0.38id 3ft 1
23 1006415 Hose, Afmkt, Pvc, Clr 0.25id 3ft 1
24 18188 Bracket, Spring 1
25 1018504 Spring, Extn, 0.500d X 0.04wir, 4.0l 1
26 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
27 56799 Rivet, Blind, .125d X 0.38 X .25d, AIm 1
28 02892 Washer, Flat, 0.12b 0.38d .03, Stl, PI 1
29 9003909 FaSTKit, Injector, Ci [T7/Ssr FaSTIl+] (See Breakdown) 1
30 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
31 1002899 Fitting, Plstc, Str, Pm04, Cplg, Mal 1
32 1005435 Fitting, Plstc, Pipe, Cap, Pf04 1
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
34 1014974 Hose, Afmkt, Pvc, Brd 0.38id 2ft 1
35 613735 Clamp, Hose, Wir, .40 - .42, Yel 2
Serial number (000000-000851)
Serial number (000852- )
T7 331046 (03-09) 3-3




OPTIONS

Fig. 2 - FaST Group, Cylindrical Scrub Head

34 T7 331046 (03-09)



OPTIONS

355034 - CE

Fig. 2 - FaST Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1014420 Box, Holder Ce [Fast] 1
2 1016553 Seal, Rbr 2

v 3 1014282 Pump, Soltn, Ele, 24vdc 1
A 9001240 Pump Kit, Head, Soltn 1
4 64778 Fitting, Plstc, E90, Bm08/Pm06 1
5 24584 Fitting, Brs, E90, Pm06/Pf06 Special 1
6 24698 Fitting, Brs, Str, Pf02/Pm06 1
7 26426 Fitting, Brs, Tee, Pf02/Pm02/Pm02 1
8 1005564 Fitting, Plstc, E90, Bm06/Pm02, Nyl 1
9 1017386 Valve, Air Vent, Float Type 1
10 43555 Clamp, Hose, Wormdrive, 1.62-3.50d, .56w 1
11 1029095 Bracket, Pump, Solution 1
12 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
13 01685 Washer, Flat, 0.31, Ss 2
14 1015455 Valve, Check, 0005psi Bm06/Bm06 1
14 1040501 Valve, Check, 0015Psi Bm06/Bm06 1
15 607775 Clamp, Hose, Wir, .63 - .66, Blk 3
15 607775 Clamp, Hose, Wir, .63 - .66, Blk 2
16 1014295 Clip, Spring, Holder, Blk Vyl 3
16 573073 Clip, Grip, Hose, 1.00-1.38, Zn 3
17 9003005 Fast Kit, Ci, Injector [T7/Ssr Fast li+] (See Breakdown) 1
18 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
19 30013 Washer, Flat, 0.31, Fendr 1
20 1002898 Fitting, Plstc, Str, Bm04, Cplg, Fem 1
21 1002899 Fitting, Plstc, Str, Pm04, Cplg, Mal 1
22 999005 Cleaner, Floor, Neutral [365 Fast 2x2I| 1
22 995999 Detergent, Hd [Fast, 965, 2x2 L] 1
23 140011 Washer, Flat, 0.21b 0.45d .03, Ss 3
24 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 3
25 9003909 FaSTKit, Injector, Ci [T7/Ssr FaSTIl+] (See Breakdown) 1
26 1005435 Fitting, Plstc, Pipe, Cap, Pf04 1
27 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
27 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 9
28 1014971 Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 3
29 1011403 Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr 1
30 1015033 Hose, Afmkt, Pvc, Brd 0.62id 011t 1
31 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 3
32 1015026 Hose, Afmkt, Pvc, Brd 0.62id 03ft 1
33 18188 Bracket, Spring 1
34 1018504 Spring, Extn, 0.500d X 0.04wir, 4.0l 1
35 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
36 02892 Washer, Flat, 0.12b 0.38d .03, Stl, PI 2
37 1021677 Rivet, Blind, .154d X 0.55 X .38d, Ss 1
38 1014985 Hose, Afmkt, Pvc, ClIr 0.25id 08ft 1
39 613735 Clamp, Hose, Wir, .40 - .42, Yel 2

Serial number (000000-000851)
Serial number (000852- )

T7 331046 (03-09) 3-5



OPTIONS

Fig. 3 - ec-H20 Group, Disc Scrub Head

3-6 T7 331046 (11-09)



OPTIONS

Fig. 3 - ec-H20 Group, Disc Scrub Head

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec-H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 6
5 1052726 Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 4
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec-H20 [T7] 1
9 9006269 Module Kit, Repimt [Ec-H20] (See Breakdown) 1
9 9006161 Module Kit, Replmt [Ec-H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
16 613735 Clamp, Hose, Wir, .40 - .42, Yel 3
17 1052705 Fitting, Plstc, Str, Bm04/Bm04 1
18 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
19 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
20 1011170 Fitting, Plstc, E90, Bm04/Pm04, Nyl 2
V. 21 1043866 Fitting Assy, Qdc, Pf04 1
A 22 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
23 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
24 140011 Washer, Flat, 0.21b 0.45d .03, Ss 1
25 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 3
26 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
30 1016520 Screw, Hex, M4 X 0.70 X 16, Fmg, Ss 2
31 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
32 150302 Fitting, Brs, Str, Pf04/Pf04 1
33 1044790 Valve, Check, 0025psi Pm04/Pf04 1
34 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
35 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
36 1017386 Valve, Vent, Air, Float Type 1
37 24698 Fitting, Brs, Str, Pf02/Pm06 1
38 24584 Fitting, Brs, E90, Pf06/Pm06, Spcl 1
V. 39 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec-H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18-16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed)] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
40 64778 Fitting, Plstc, E90, Bm08/Pm06 1
41 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
42 1014617 Bracket, Pump, Soltn 1
43 43555 Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
44 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
Serial number (03500-03937)
Serial number (03938- )
T7 331046 (11-09) 3-7




OPTIONS

Fig. 4 - ec-H20 Group, Cylindrical Scrub Head

3-8 T7 331046 (11-09)



OPTIONS

Fig. 4 - ec-H20 Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec-H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 6
5 1052726 Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 4
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec-H20 [T7] 1
9 9006269 Module Kit, Repimt [Ec-H20] (See Breakdown) 1
9 9006161 Module Kit, Replmt [Ec-H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
16 607306 Fitting, Plstc, Tee, Bm04/Bm04/PmO04, Br 2
17 150302 Fitting, Brs, Str, Pf04/Pf04 1
18 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 1
19 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
20 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
21 1044790 Valve, Check, 0025psi Pm04/Pf04 1
22 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
23 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
24 50901 Fitting, Plstc, Str, Bm04/Pm04 1
V. 25 1043866 Fitting Assy, Qdc, Pf04 1
A 26 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
30 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1
32 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
33 1031304 Hose, Pump (376716) 1
34 64778 Fitting, Plstc, E90, Bm08/Pm06 1
35 1031738 Hose, Pvc, Brd, 0.62id 0.880d [C460117] 1
36 43555 Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
V. 37 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec-H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18-16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
38 1029095 Bracket, Pump, Soltn 1
39 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,Clr 1
40 24584 Fitting, Brs, E90, Pf06/Pm06, Spcl 1
41 24698 Fitting, Brs, Str, Pf02/Pm06 1
42 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
43 1017386 Valve, Vent, Air, Float Type 1
44 1037595 Fitting, Plstc, EQ0, Bm04/Pm02, Nyl 1
45 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
Serial number (03500-03937)
Serial number (03938- )
T7 331046 (11-09) 3-9




OPTIONS

Fig. 5 - Battery Charger Kit, On-Board

3-10



OPTIONS

355042 - CE
Fig. 5 - Battery Charger Kit, On-Board
Ref. Part No. Description Qty.

1 10632-19 Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 2
2 1037762 Isolator, Vib, 15mmd, M4 H, M4 Stud 4
v 3 1032388 Charger, 24vdc, 20a 230vac 50/60hz 1
A 4 1033516 Harness Assy, Light, Chrgr, Tnv [T7] 1
v 3 1033793 Charger, 24vdc 20a 230vac [UK] 1
A 4 1033516 Harness Assy, Light, Chrgr, Tnv [T7] 1
5 1033415 Bracket, Cord, Chrgr, Tnv 1
6 1033417 Bracket, Cord, Chrgr, Tnv [T7] 1
7 1033419 Seal, Ure, 0.24, 03.3w 04.51 Adh, Tnv 1
8 01684 Washer, Flat, 0.27b 0.69d .05, Ss 2
9 74027 Screw, Pan, M6 X 1.0 X 12, Ss, NI 2
10 21237 Screw, Hex, M4 X 0.7 X 6, 8.8 4
11 32978 Washer, Lock, Int, 08 4
12 19065 Washer, Flat, 08 8
13 02850 Nut, Hex, Lock, M4 X 0.70, NI 4

T7 331046 (8-07) 3-11




OPTIONS

Fig. 6 - Battery and Charger Group 255Ah/5H

350771

Ref. Part No. Description Qty.

v 994857 Battery Kit A T7 255ah/5h 1
A 1 1041457 Battery, 6v/255ah5h [J305ghut] 4
A 2 99343 Cable Battery, 2901 3
A 3 994890 Wire Assy Connector Batt Sb175r 1
A 4 630375 Spacer, Battery Foam 3
A 5 994209 Tray, Battery, 615x425x30 1
6 994889 Wire Assy Connector Sb175r 1

7 1010771 Angle, Sppt, Battery 1

8 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2

9 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
1041702 Charger, Bc7 24v30a Wet Sb50r 1

1041716 Cable, Charger Uk, Bc5 Bc7 (Uk) 1

T7 331046 (03-09)



OPTIONS

Fig. 7 - Battery and Charger Group 240Ah/5H

350771

Ref. Part No. Description Qty.

v 994267 Battery Kit Mf Monoblocs 4x6v/240ah/5h 1
A 1 994229 Battery, 6v / 240ah5h[Mf][Gf06240v] 4
A 2 99343 Cable Battery, 290I 3
A 3 994890 Wire Assy Connector Batt Sb175r 1
A 4 630375 Spacer, Battery Foam 3
5 994889 Wire Assy Connector Sb175r 1

6 1010771 Angle, Sppt, Battery 1

7 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2

8 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
996275 Charger [On-Board, Eu] 1

996276 Charger [On-Board, UK] 1

T7 331046 (03-09) 3-13



OPTIONS

Fig. 8 - Battery and Charger Group 24V/275Ah/5H

350771

Ref. Part No. Description Qty.
v 994858 Battery Kit Gel 24v/275ah5h 1
AV 1 994321 Battery Mf 24v/275ah/5h (5pzv275) 1
AA 2 0606010 Connector Anderson S175 Red 1
3 994889 Wire Assy Connector Sb175r 1
4 1010771 Angle, Sppt, Battery 1
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
1041692 Charger, Bc7 24v30a Mf Sb50r 1
1041716 Cable, Charger Uk, Bc5 Bc7 (Uk) 1

3-14 T7 331046 (03-09)



OPTIONS

Fig. 9 - Battery and Charger Group 24V/240Ah/5H

350771

Ref. Part No. Description Qty.

v 994859 Battery Kit Traction 24v/240ah5h 1
AV 1 1041465 Battery, 24vdc 0240ah [5h, 4pzs240] 1
AA 2 0606010 Connector Anderson S175 Red 1
A 3 630375 Spacer, Battery Foam 3
4 994889 Wire Assy Connector Sb175r 1

5 1010771 Angle, Sppt, Battery 1

6 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2

7 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
1041702 Charger, Bc7 24v30a Wet Sb50r 1

1041716 Cable, Charger Uk, Bc5 Bc7 (Uk) 1

T7 331046 (03-09) 3-15



OPTIONS

Fig. 10 - Battery and Charger Group 24V/300Ah/5H

350771

Ref. Part No. Description Qty.
v 994860 Battery Kit Traction 24v/300ah5h 1
AV 1 1041466 Battery 24v/300ah/5h (11cd300) 1
AA 2 0606010 Connector Anderson S175 Red 1
3 994889 Wire Assy Connector Sb175r 1
4 1010771 Angle, Sppt, Battery 1
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
1041703 Charger, Bc12 24v40a Wet Sb50r (Eu) 1
1041713 Charger, Bc12 Uk 24v40a Wet Sb50r (Uk) 1

3-16 T7 331046 (03-09)



OPTIONS

Fig. 11 - Flashing Light Group

; | N

oy B3

\\\]\ 0 §I:§ 3 \\ g ////< \‘\
~\ g&fg \2(\\ e ’
A S G

\\ _;‘
\I\\ e
N7
1010730
Ref. Part No. Description Qty.
1 1018797 Light Assy, Flsh, 24vdc 1
2 360943 Screw, Pan, #10-14 X 0.75, F/Plstc 3
3 10632-12 Grommet, Rbr, 0.38id, F/ 0.5h, .12matl 1
4 130717 Switch, Rocker, 250vac 15a Spst On/Off 1

T7 331046 (11-04) 3-17



Fig. 12 - Basket Kit

\

=

® / \ Py 7/ @ e
S S N § e
4 -
Q\N\N\w\ | \%// \| _, \ .NW--MVA\\\

1010730
Qty.

T7 331046 (11-04)

Description
Basket Kit, Ci

OPTIONS

Ref. Part No.

9001004

1

3-18



OPTIONS

Fig. 13 - Documentation Group

07501

Ref. Part No. Description Qty.
1 331046 Manual, Parts [T7, En, Ce] 1
2 331048 Manual, Oprtr [T7, Cz, Ce] 1
2 331049 Manual, Oprtr [T7, De, Ce] 1
2 331050 Manual, Oprtr [T7, Dk, Ce] 1
2 331051 Manual, Oprtr [T7, En, Ce] 1
2 331052 Manual, Oprtr [T7, Es, Ce] 1
2 331053 Manual, Oprtr [T7, Fi, Ce] 1
2 331054 Manual, Oprtr [T7, Fr, Ce] 1
2 331055 Manual, Oprtr [T7, Gr, Ce] 1
2 331056 Manual, Oprtr [T7, Hu, Ce] 1
2 331057 Manual, Oprtr [T7, It, Ce] 1
2 331058 Manual, Oprtr [T7, NI, Ce] 1
2 331059 Manual, Oprtr [T7, No, Ce] 1
2 331060 Manual, Oprtr [T7, PI, Ce] 1
2 331061 Manual, Oprtr [T7, Pt, Ce] 1
2 331062 Manual, Oprtr [T7, Ru, Ce] 1
2 331063 Manual, Oprtr [T7, Se, Ce] 1
2 331064 Manual, Oprtr [T7, Tr, Ce] 1
2 331196 Manual, Oprtr [T7, Ro, Ce] 1
2 9004040 Manual, Oprtr, Ce [T7, Bq] 1
2 9004041 Manual, Oprtr, Ce [T7, L{] 1
2 9004042 Manual, Oprtr, Ce [T7, Lv] 1
2 9005294 Manual, Oprtr [T7, Ee, Ce] 1
2 9005295 Manual, Oprtr [T7, Si, Ce] 1
2 9005296 Manual, Oprtr [T7, Sk, Ce] 1

T7 331046 (03-09) 3-19



OPTIONS

3-20 T7 331046 (03-09)



BREAKDOWN

Contents Page

Fig. 1 - FaST Injector Assembly Breakdown,

9003909 . ... 4-2
Fig. 2 - FaST Injector Assembly Breakdown,
9003005 ... .o 4-3

Fig. 3 - ec-H20 Module Assembly

Breakdown, 9006269

(S/N03938- ) ..ot 4-4
Fig. 4 - ec-H20 Module Assembly

Breakdown, 9006161

(S/N 03500-03937) ........ccvvnn.. 4-6
Fig. 5 - Vacuum Fan Motor Breakdown,

1021064 ... 4-8
Fig. 6 - Front Wheel Gearbox Breakdown,

9001642 ...t 4-10

Fig. 7 - Steering Control Breakdown, 1019724 . 4-12

secTioN 4

T7 331046 (11-09)

41




BREAKDOWN

Fig. 1 - FaST Injector Assembly Breakdown, 9003909

2 \ \
\ | \ 3
R\ @
/\«\})@ % 5 \ )KQ/J
o O
/® 2/"é N
an N\, T E)
@\ \ 7 @)// !
2
3
Ref. Part No. Description Qty.
v 9003909 Fast Kit, Injector, Ci[T7/Ssr Fast li+] 1
A 1 9003010 Fast Kit, Ci, Inj Rebld[T7/Ssr Fastii+] 1
A 2 9003008 Fast Kit, Ci, Injector Seals [Fast li+] 1
A 3 9003009 Fast Kit, Ci, Injector Filters[Fast li+] 1
A 4 1039982 Plate Assy, Orifice, 0.008id, Orange 1
A 5 1039990 Plug, Orifice, 0.041, Ss [Fast li+] 1
A 6 1030444 Valve, Check, 0002psi [Fast li+] 1
A 7 1030441 Valve, Check, 0005psi [Fast li+] 1

Serial number (000852-

)

T7 331046 (03-09)



BREAKDOWN

Fig. 2 - FaST Injector Assembly Breakdown, 9003005

8\

:
.

6\

:
S\é
T

&9

Ref. Part No. Description Qty.
1 1014276 Fitting, Brs, Str, Bm06/Pf08 1
2 1039990 Plug, Orifice, 0.041, Ss [Fast li+] 1
v 3 1013411 Filter Assy, 050mesh 1
A 4 1006447 VI, Filter, Screen, 050 Mesh .59d .8l Ss 1
5 1039982 Plate Assy, Orifice, 0.008id, Orange 1
6 1029355 Vr, Filter, Screen, 200 Mesh .59d .8l Ss 1
7 1005507 Fitting, Plstc, Body, Spray, Pf04 1
8 1014254 Valve, Check, 0002psi Bm04/Pm04 1

Serial number (000000-000851)

T7 331046 (03-09) 43



BREAKDOWN

)

Fig. 3 - ec-H20 Module Assembly Breakdown, 9006269 (S/N 03938-

T7 331046 (11-09)

4-4



BREAKDOWN

Fig. 3 - ec-H20 Module Assembly Breakdown, 9006269 (S/N 03938- )

Ref. Part No. Description Qty.
v 9006269 Module Kit, Replmt [Ec-H20] 1
AY 9006324 Ec-H20 Kit, Module B, Plumbing 1
AA 1 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr 1
AA 2 603654 Clamp, Hose, Ear, .44d [Ctb] 4
AA 3 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
AA 4 1038159 Electrode, Cylindrical 1
AA 5 1045030 Fitting, Brs, Str, Pm02/Pm02 1
AA 6 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 7 41579 Washer, Flat, 08, Ss 4
AA 8 1048490 Bracket, Valve 1
AA 9 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss 2
AA 10 1013236 Valve, Shutoff, Ele, 24vdc 1
AA 11 9006574 Hose, Pvc, Brd, 0.25id 0.450d, 65I, ClIr 1
AA 12 1049637 Label, Direction [Ec-H20] 1
AA 13 1057637 Electrode, 5 Plate, High Flow 1
AA 14 1051519 Housing, Upper, Module, High Flow 1
AA 15 1044393 Switch, Rocker, Spst, Mom 1
AA 16 32509 Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 17 1049489 Harness, Main,Controlboard[Ec-H20 5cell] 1
A 18 1037032 Housing, Bottom 1
A 19 1054776 Grommet, Blind 1
A 20 9006159 Controller Kit, Replmt [Ec-H20] 1
A 21 1018155 Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
Serial number (03938- )

T7 331046 (11-09) 4-5



BREAKDOWN

Fig. 4 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 03500-03937)

T7 331046 (11-09)

4-6



BREAKDOWN

Fig. 4 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 03500-03937)

Ref. Part No. Description Qty.
v 9006161 Module Kit, Replmt [Ec-H20] 1
A 1 1037032 Housing, Bottom 1
A 2 1054776 Grommet, Blind 1
A 3 609062 Screw, Trs, M5 X 0.80 X 12, Phl, Ss 1
A 4 578860 Screw, Pan, Phl, 04-40 X 0.31, PI 2
A 5 3701.6 Screw, Pan, Phl, 06-32 X 0.38, Shtmtl,Ss 4
A 6 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
A 7 9004606 Hose, Pvc, Clr, 0.25id 0.380d 064.0I 1
A 8 1049637 Label, Direction [Ec-H20] 1
A 9 140826 Screw, Pan, Phl, 06-20 X 0.75, Fmg/Ab,Ss 4
A 10 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.2I,ClIr 1
A 11 603654 Clamp, Hose, Ear, .44d [Ctb] 3
A 12 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
A 13 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss 2
A 14 1013236 Valve, Shutoff, Ele, 24vdc 1
A 15 1045030 Fitting, Brs, Str, Pm02/Pm02 1
A 16 1038159 Electrode, Cylindrical 1
A 17 9006324 Ec-H2o0 Kit, Module B, Plumbing 1
A 18 1018155 Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 19 1044393 Switch, Rocker, Spst, Mom 1
A 20 9006159 Controller Kit, Replmt [Ec-H20] 1
A 21 1044399 Harness, Main, Controller [Ec-H20, P3] 1

Serial number (03500-03937)

T7 331046 (11-09)




BREAKDOWN

Fig. 5 - Vacuum Fan Motor Breakdown, 1021064

4-8

T7 331046 (7-07)



BREAKDOWN

06867
Fig. 5 - Vacuum Fan Motor Breakdown, 1021064

Ref. Part No. Description Qty.
v 1021064 Fan, Vacuum, 5.7, 3s 24v Bpt 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

T7 331046 (7-07) 49



Fig. 6 - Front Wheel Gearbox Breakdown, 9001642

BREAKDOWN

TR,
;/:/:/,»'l:/:f_.-{

T7 331046 (11-06)

4-10



BREAKDOWN

Fig. 6 - Front Wheel Gearbox Breakdown, 9001642

Ref. Part No. Description Qty.
v 9001642 Gearbox Kit, Wheel, 250mm, W/ Connector 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] 1
AV 1029225 Brush Kit, Carbon 1
AA 2 1029224 Brush, Carbon 4
AV 1029226 Brush Kit, Carbon 1
AA 3 398492 Brush, Motor, Ele [Amer] 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9001644 Brake Kit, Gearbox, W/ Connector 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22-20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Disc, Brake 1
AA 20 372871 Adapter, Brake, Spl 1
A 21 372872 Sleeve, Rbr 1
A 22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1

24 391463 Tire, Solid, 250mm X 90mm Gray, Pyu 1

T7 331046 (03-09) 4-11



BREAKDOWN

Fig. 7 - Steering Control Breakdown, 1019724

i

Ref. Part No. Description Qty.
v 1019724 Steer-Control Assy, Wheel Drive 1
A 1 372874 Bearing, Steering 1
A 2 372875 Chain, Steering 1
A 3 372876 Link, Master 1
A 4 372881 Sprocket 1
A 5 1029229 Shaft, Steering 1
A 6 1038313 Vr, Pin, Roll, 06mm X 28mml[T7/Ssrsteer] 1
A 7 1043371 Pulley, Tens [T7/R14 Steering Assy] 1

4-12

T7 331046 (03-09)



BREAKDOWN

T7 331046 (03-09) 413



